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1 Certificate of Conformity

Product:
Brand:

Test Model:
Sample Status:
Applicant:

Test Date:

Standards:

Satellite Set-Top Box
ARRIS Group, Inc.
DSR800

Engineering sample
ARRIS Group, Inc.
Mar. 23 ~ Apr. 27, 2017

47 CFR FCC Part 15, Subpart C (Section 15.247)
ANSI C63.10:2013

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd.,

Taoyuan Branch, and found compliance with the requirement of the above standards. The test record, data

evaluation & Equipment Under Test (EUT) configurations represented herein are true and accurate accounts

of the measurements of the sample’s EMC characteristics under the conditions specified in this report.

Prepared by :

Approved by :

Scel e

May 08, 2017

Suntee Liu / Specialist

k’&\—” L SN Date:

b

May 08, 2017

Ken Liu / Senior Manager
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2 Summary of Test Results

47 CFR FCC Part 15, Subpart C (Section 15.247)

Aoe Test ltem Result Remarks
Clause
Meet the requirement of limit.
15.207 AC Power Conducted Emission Pass Minimum passing margin is -6.61dB at
0.47844MHz.
15.205/ . . Meet the requirement of limit.
15.209/ I\R/Iaeilsaﬁngen:ts&ons and Band Edge Pass Minimum passing margin is -0.1dB at
15.247(d) 2483.50, 2390.00MHz.
15.247(d) Antenna Port Emission Pass Meet the requirement of limit.
15.247(a)(2) | 6dB bandwidth Pass Meet the requirement of limit.
15.247(b) Conducted power Pass Meet the requirement of limit.
15.247(e) Power Spectral Density Pass Meet the requirement of limit.
15.203 Antenna Requirement Pass Antenna connector is UFL not a
standard connector.

2.1 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on

the EUT as specified in CISPR 16-4-2:

Measurement Frequency Expanisgzl;r(\f)e rtainty
Conducted Emissions at mains ports 150kHz ~ 30MHz 2.94 dB
. o 30MHz ~ 200MHz 3.63 dB
Radiated Emissions up to 1 GHz 200MHz ~1000MHz 364 dB
. . 1GHz ~ 18GHz 2.29dB
Radiated Emissions above 1 GHz 18GHz ~ 40GHz 529 dB

2.2 Modification Record

There were no modifications required for compliance.
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3 General Information

3.1 General Description of EUT

Product Satellite Set-Top Box
Brand ARRIS Group, Inc.
Test Model DSR800

Sample Status Engineering sample
Power Supply Rating 12Vdc (adapter)

Modulation Type

CCK, DQPSK, DBPSK for DSSS
64QAM, 16QAM, QPSK, BPSK for OFDM

Modulation Technology

DSSS, OFDM

Transfer Rate

802.11b:11/5.5/2/1Mbps
802.11g: 54/48/36/24/18/12/9/6Mbps
802.11n: up to 300Mbps

Operating Frequency

2412 ~ 2462MHz

Number of Channel

802.11b, 802.11g, 802.11n (HT20): 11
802.11n (HT40): 7

Output Power

CDD Mode, 1TX: 102.565mW
CDD Mode, 2TX: 193.111mW
Beamforming Mode: 158.394mW

Antenna Type

Refer to Note

Antenna Connector

Refer to Note

Accessory Device

Adapter, Remote controller

Cable Supplied

2m shielded HDMI cable without core

Report No.: RF170320C02
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Note:

1. The EUT incorporates a MIMO function. Physically, the EUT provides 2 completed transmitters and 2
receivers. The EUT supports diversity parameter. Antenna 1 is the 2.4GHz max. gain for final test and
antenna 0 is the 5GHz max. gain for final test.

Modulation Mode TX Function Beamforming
802.11b 1TX, 2TX Not Support
802.11g 1TX, 2TX Not Support
802.11a 1TX, 2TX Not Support

802.11n (HT20) 1TX, 2TX Support
802.11n (HT40) 1TX, 2TX Support
802.11ac (VHT20) 1TX, 2TX Support
802.11ac (VHT40) 1TX, 2TX Support
802.11ac (VHT80) 1TX, 2TX Support

* The modulation and bandwidth are similar for 802.11n mode for HT20/HT40 and 802.11ac mode for
VHT20/VHTA40, therefore investigated worst case to representative mode in test report. (Final test mode
refer section 3.2.1)

* For 802.11n and 802.11ac, CDD mode and Beamforming mode are presented in power output test item. For
other test items, CDD mode is the worst case for final tests after pretesting.

2. The EUT uses following antennas.

Ant. Type Stamped Metal
Connecter Type UFL
Single Antenna Gain (dBi)
Item 2.4G 5G Band 1 5G Band 2 5G Band 3 5G Band 4
Ant. 0 1.92 4.17 4.77 5.36 5.58
Ant. 1 2.33 3.07 3.07 3.23 3.85

* The 2.4GHz max. gain (antenna 1) is chosen for final tests since it has the maximum gain among all
antennas.

* The 5GHz max. gain (antenna 0) is chosen for final tests since it has the maximum gain among all antennas.
3. The EUT uses following adapter.

Brand LITEON

Model PB-1300-3AR3

Input Power 100-120Vac, 1.0A, 60Hz

Output Power 12Vdc, 2.5A

Power Line 1.75m non-shielded DC cable without core attached on adapter

4. 2.4GHz and 5GHz technologies can not transmit at same time.

Report No.: RF170320C02 Page No. 8 /79 Report Format Version: 6.1.1
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3.2 Description of Test Modes

11 channels are provided for 802.11b, 802.11g and 802.11n (HT20):

Channel

Frequency Channel Frequency
1 2412MHz 7 2442MHz
2 2417MHz 8 2447MHz
3 2422MHz 9 2452MHz
4 2427MHz 10 2457MHz
5 2432MHz 1 2462MHz
6 2437MHz
7 channels are provided for 802.11n (HT40):
Channel Frequency Channel Frequency
3 2422MHz 7 2442MHz
4 2427MHz 8 2447MHz
5 2432MHz 9 2452MHz
6 2437MHz

Report No.: RF170320C02
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3.2.1 Test Mode Applicability and Tested Channel Detail

EUT Configure Applicable to o
Description
Mode RE>1G RE<1G PLC APCM
- v v V V -
Where RE>1G: Radiated Emission above 1GHz & Bandedge RE<1G: Radiated Emission below 1GHz
Measurement
PLC: Power Line Conducted Emission APCM: Antenna Port Conducted Measurement
Note:

1. The antenna had been pre-tested on the positioned of each 3 axis. The worst cases were found when positioned on X-plane.

Radiated Emission Test (Above 1GHz):

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity architecture).
X Following channel(s) was (were) selected for the final test as listed below.

EUT

. Available Tested Modulation Modulation Data Rate
Configure Mode Remark
Channel Channel Technology Type (Mbps)

Mode
- 802.11b 1to 11 1,6, 11 DSSS DBPSK 1.0 1TX/2TX
- 802.11g 1to 11 1,6, 11 OFDM BPSK 6.0 1TX/2TX
- 802.11n (HT20) 1to 11 1,6, 11 OFDM BPSK 6.5/7.2 1TX/2TX
- 802.11n (HT40) 3to9 3,6,9 OFDM BPSK 13.5/15.0 1TX/2TX

Radiated Emission Test (Below 1GHz):

XI Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity architecture).
Xl Following channel(s) was (were) selected for the final test as listed below.

EUT
) Available Tested Modulation Modulation Data Rate
Configure Mode Remark
Channel Channel Technology Type (Mbps)
Mode
- 802.11b 1to 11 6 DSSS DBPSK 1.0 2TX

Power Line Conducted Emission Test:

XI Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity architecture).
Xl Following channel(s) was (were) selected for the final test as listed below.

EUT
. Available Tested Modulation Modulation Data Rate
Configure Mode Remark
Channel Channel Technology Type (Mbps)
Mode
- 802.11b 1to 11 6 DSSS DBPSK 1.0 2TX

Report No.: RF170320C02 Page No. 10/79 Report Format Version: 6.1.1




BUREAU

Antenna Port Conducted Measurement:

X This item includes all test value of each mode, but only includes spectrum plot of worst value of each

mode.

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity architecture).
X Following channel(s) was (were) selected for the final test as listed below.

EUT
. Available Tested Modulation Modulation Data Rate
Configure Mode Remark
Channel Channel Technology Type (Mbps)
Mode
- 802.11b 1to 11 1,6, 11 DSSS DBPSK 1.0 1TX/2TX
- 802.11g 1to 11 1,6, 11 OFDM BPSK 6.0 1TX/2TX
- 802.11n (HT20) 1to 11 1,6, 11 OFDM BPSK 6.5/7.2 1TX/2TX
- 802.11n (HT40) 3to9 3,6,9 OFDM BPSK 13.5/15.0 1TX/2TX
Test Condition:
Applicable to Environmental Conditions Input Power Tested by
20 deg. C, 69% RH Bayu Chen
RE>1G 120Vac, 60Hz
25 deg. C, 69% RH Bond Tseng
RE<1G 25 deg. C, 69% RH 120Vac, 60Hz Chris Lin
PLC 20 deg. C, 69% RH 120Vac, 60Hz Bayu Chen
APCM 25 deg. C, 60% RH 120Vac, 60Hz Antony Lee
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3.3 Duty Cycle of Test Signal
Duty cycle of test signal is =2 98%, duty factor is not required.
Duty cycle of test signal is < 98%, duty factor is required.
1TX
802.11b: Duty cycle = 100%
802.11g: Duty cycle = 2.058/2.188 = 0.941, Duty factor = 10 * log(1/0.941) = 0.27
802.11n (HT20): Duty cycle = 1.918/2.038 = 0.941, Duty factor = 10 * log(1/0.941) = 0.26
802.11n (HT40): Duty cycle = 0.942/1.057 = 0.891, Duty factor = 10 * log(1/0.891) = 0.50
802.11b 802.11g
Delta 3] UUUE?USE:: ZU'WjW'W' "w Denaa[ﬁlzmnusun;:
J « n
802.11n (HT20) 802.11n (HT40)
i nttart et sanaaar N I e ———————_
¥ LI ! L I N
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2TX
802.11b: Duty cycle = 0.128/0.208 > 98%
802.11g: Duty cycle = 2.060/2.190 = 0.941, Duty factor = 10 * log(1/0.941) = 0.27
802.11n (HT20): Duty cycle = 1.913/2.023 = 0.946, Duty factor = 10 * log(1/0.946) = 0.24
802.11n (HT40): Duty cycle = 0.930/1.055 = 0.882, Duty factor = 10 * log(1/0.882) = 0.55
802.11b 802.11g
y ¥

802.11n (HT20) 802.11n (HT40)

ZEfwm WNWM "IWW Www“ il M” “WMW W Delta 3(T1] 2023%-;3[:2 WW W m W W W M M M Delta 3[T1] 1 Usﬁ%-g;:z

Center 2.462 GHz

)

T
Center 2.452 GHz
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3.4 Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories or support units.
The following support units or accessories were used to form a representative test configuration during the
tests.

ID Product Brand Model No. Serial No. FCC ID Remarks
A. Notebook DELL E5410 6RP2YMA1 FCC DoC Approved |-
B. FLASH HP v250W 09 NA -
C. Load NA NA NA NA -
Note:

1. All power cords of the above support units are non-shielded (1.8m).
2. ltem A acted as a communication partner to transfer data.

- Shielding
ID Descriptions Qty. Length (m) Cores (Qty.) Remarks
(Yes/No)
1. |RJ45, Catbe 1 3 N 0 -
2. [HDMI 1 2 Y 0 Accessory of EUT
3. |AV 1 1.8 Y 0 -
4. |Coaxial 1 3 Y 0 -
3.4.1 Configuration of System under Test
Flash (B) Remote
Controller (EUT)
L )
oad (C) EUT
(3)
4)
Adapter (EUT)

()

Notebook (A)

3.5 General Description of Applied Standards

The EUT is a RF Product. According to the specifications of the manufacturer, it must comply with the
requirements of the following standards:

FCC Part 15, Subpart C (15.247)

KDB 558074 D01 DTS Meas Guidance v04

KDB 662911 D01 Multiple Transmitter Output v02r01
ANSI C63.10-2013

All test items have been performed and recorded as per the above standards.

Note: The EUT has been verified to comply with the requirements of FCC Part 15, Subpart B, Class B (DoC).
The test report has been issued separately.

Report No.: RF170320C02 Page No. 14 /79 Report Format Version: 6.1.1




4 Test Types and Results
4.1 Radiated Emission and Bandedge Measurement
4.1.1 Limits of Radiated Emission and Bandedge Measurement

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits specified
as below table. Other emissions shall be at least 30dB below the highest level of the desired power:

Frequencies Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30 ~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3
Note:
1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uV/m).
3. For frequencies above 1000MHz, the field strength limits are based on average detector, however, the

peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 30dB under any condition of modulation.

Report No.: RF170320C02 Page No. 15/79 Report Format Version: 6.1.1
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4.1.2 Test Instruments

Description &

Model No. Serial No. Cal. Date Cal. Due

Manufacturer
Test Receiver
ROHDE & SCHWARZ ESCI 100424 Oct. 24, 2016 | Oct. 23, 2017
Spectrum Analyzer
ROHDE & SCHWARZ FSP40 100040 Aug. 16, 2016 | Aug. 15, 2017
BILOG Antenna
SCHWARZBECK VULB9168 9168-155 Dec. 28, 2016 | Dec. 27, 2017
HORN Antenna
SCHWARZBECK BBHA 9120D 9120D-1170 Dec. 15, 2016 | Dec. 14, 2017
HORN Antenna
SCHWARZBECK BBHA 9170 BBHA9170241 Dec. 14, 2016 | Dec. 13, 2017
Loop Antenna EM-6879 269 Aug. 11, 2016 | Aug. 10, 2017
ig?lzftp“f'er 84498 3008A01960 Aug. 09, 2016 | Aug. 08, 2017
ig‘?lzftp"f'er 8447D 2944A10631 Aug. 09, 2016 | Aug. 08, 2017
RF signal cable
HUBER+SUHNER SUCOFLEX 104 MY 13380+295012/04 | Aug. 09, 2016 | Aug. 08, 2017
RF signal cable
HUBER+SUHNER SUCOFLEX 104 Cable-CH4-03 (250724) | Aug. 09, 2016 | Aug. 08, 2017
Software ADT_Radiated
BV ADT \V7.6.15.9.4 NA NA NA
Antenna Tower MA 4000 010303 NA NA
inn-co GmbH
Antenna Tower Controller
BV ADT AT100 AT93021703 NA NA
Turn Table
BV ADT TT100 TT93021703 NA NA
Turn Table Controller
BV ADT SC100 SC93021703 NA NA
I'\"A'Stgrspeed Peak Power ML2495A 0824012 Aug. 11, 2016 | Aug. 10, 2017
Power Sensor MA2411B 0738171 Aug. 11, 2016 | Aug. 10, 2017

Note: 1. The calibration interval of the above test instruments is 12 months and the calibrations are traceable
to NML/ROC and NIST/USA.

2. The test was performed in HwaYa Chamber 4.

3. The horn antenna and preamplifier (model: 8449B) are used only for the measurement of emission
frequency above 1GHz if tested.

4. The FCC Site Registration No. is 460141.

5. The IC Site Registration No. is IC7450F-4.
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4.1.3 Test Procedures

For Radiated emission below 30MHz
a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter chamber
room. The table was rotated 360 degrees to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top
of a variable-height antenna tower.

c. Both X andY axes of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and the rotatable table was turned
from O degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to Quasi-Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

Note:
1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 9kHz at frequency
below 30MHz.

For Radiated emission above 30MHz

a. The EUT was placed on the top of a rotating table 0.8 meters (for 30MHz ~ 1GHz) / 1.5 meters (for above
1GHz) above the ground at 3 meter chamber room for test. The table was rotated 360 degrees to
determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top
of a variable-height antenna tower.

c. The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to 360 degrees to
find the maximum reading.

e. The test-receiver system was set to quasi-peak detect function and specified bandwidth with maximum
hold mode when the test frequency is below 1 GHz.

f.  The test-receiver system was set to peak and average detect function and specified bandwidth with
maximum hold mode when the test frequency is above 1 GHz. If the peak reading value also meets
average limit, measurement with the average detector is unnecessary.

Note:
1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 3 MHz
for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is = 1/T
(Duty cycle < 98%) or 3 x RBW (Duty cycle = 98%) for Average detection (AV) at frequency above 1GHz.

4. All modes of operation were investigated and the worst-case emissions are reported.

4.1.4 Deviation from Test Standard

No deviation.
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41.5 Test Setup

For Radiated emission below 30MHz

1im
EUT& 3m /
Support Units | —
Turn Table
80cmT
<L
Ground Plane
Test Receiver
\\\\ _A_L___Jl
Mo o o o
[ |
For Radiated emission 30MHz to 1GHz
Ant. Tower 1-4m
Variable

EUT& - 3m
Support Unijts : '

Turn Table

8°°“‘T m—
T

Ground Plane

Test Receiver
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For Radiated emission above 1GHz

EUT&

3m

Ant. Tower

Support Units |

Turn Table

]
Absorber

)

1-4m
Variable

L

»
1500 AAMAAA 1

Ground Plane

Test Receiver

\__l_l
o o

MOO

For the actual test configuration, please refer to the attached file (Test Setup Photo).

4.1.6 EUT Operating Conditions

a. Placed the EUT on the testing table.

Prepared a notebook to act as a communication partner and placed it outside of testing area.

c. The communication partner connected with EUT via a RJ45 cable and ran a test program (provided by
manufacturer) to enable EUT under transmission condition continuously at specific channel frequency.
The communication partner sent data to EUT by command "PING".

e. The necessary accessories enable the system in full functions.
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4.1.7 Test Results

Above 1GHz worst-Case data:

1TX
802.11b
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 61.4 PK 74.0 -12.6 1.21H 14 27.3 34.1
2 2390.00 53.5 AV 54.0 -0.5 1.21H 14 19.4 341
3 *2412.00 110.8 PK 1.05H 69 76.8 34.0
4 *2412.00 107.1 AV 1.05H 69 73.1 34.0
5 4824.00 51.5PK 74.0 -22.5 1.28 H 330 46.4 51
6 4824.00 46.1 AV 54.0 -7.9 1.28 H 330 41.0 51
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2387.00 61.7 PK 74.0 -12.3 3.72V 116 29.5 32.2
2 2387.00 52.3 AV 54.0 -1.7 3.72V 116 20.1 32.2
3 *2412.00 109.7 PK 3.72V 116 77.4 32.3
4 *2412.00 105.9 AV 3.72V 116 73.6 32.3
5 4824.00 514 PK 74.0 -22.6 347V 74 49.4 2.0
6 4824.00 46.3 AV 54.0 7.7 347V 74 44.3 2.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA | TABLE RAW  |CORRECTION
NO. FSEQ' LEVEL dLB”\Q/'/Tm MA?; N hEiGHT ANGLE VALUE FACTOR
(MHz) (Buv/m) | (@BUV/m) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *2437.00 | 1103 PK 1.07H 75 77.9 32.4
2 | *2437.00 | 106.6AV 1.07H 75 74.2 324
3 | 4874.00 52.1 PK 74.0 219 1.34 H 331 49.9 2.2
4 | 4874.00 473 AV 54.0 6.7 1.34 H 331 45.1 2.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA | TABLE RAW  |CORRECTION
NO. ZEES) LEVEL : dll-alm/l/Tm) M’?:;'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1| *2437.00 | 108.8 PK 364V 111 76.4 324
2 | *2437.00 | 105.6AV 364V 11 732 32.4
3 | 4874.00 53.4 PK 74.0 206 356 V 83 51.2 22
4 | 4874.00 482 AV 54.0 58 3.56 V 83 46.0 2.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 108.4 PK 1.06 H 72 75.8 32.6
2 *2462.00 104.7 AV 1.06 H 72 721 32.6
3 2483.50 63.9 PK 74.0 -10.1 1.06 H 72 31.2 32.7
4 2483.50 51.9 AV 54.0 -2.1 1.06 H 72 19.2 32.7
5 4924.00 51.6 PK 74.0 -22.4 1.13H 333 49.4 2.2
6 4924.00 46.4 AV 54.0 -7.6 1.13H 333 44.2 2.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 106.9 PK 3.58V 113 74.3 32.6
2 *2462.00 103.7 AV 3.58V 113 711 32.6
3 2483.50 62.5 PK 74.0 -11.5 3.58V 113 29.8 32.7
4 2483.50 51.2 AV 54.0 -2.8 3.58V 113 18.5 32.7
5 4924.00 52.9 PK 74.0 -21.1 3.63V 87 50.7 2.2
6 4924.00 47.2 AV 54.0 -6.8 3.63V 87 45.0 2.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\jﬁg LEVEL ( dlélxll/Tm) M?CT;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 66.2 PK 74.0 -7.8 1.03H 70 34.0 32.2
2 2390.00 53.0 AV 54.0 -1.0 1.03H 70 20.8 32.2
3 *2412.00 108.0 PK 1.03H 70 75.7 32.3
4 *2412.00 97.9 AV 1.03H 70 65.6 32.3
5 4824.00 50.3 PK 74.0 -23.7 1.06 H 326 48.3 2.0
6 4824.00 35.6 AV 54.0 -18.4 1.06 H 326 33.6 2.0
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. TI\?IES) LEVEL ( dl;m/l;l'm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 65.8 PK 74.0 -8.2 3.71V 103 33.6 32.2
2 2390.00 51.2 AV 54.0 -2.8 3.71V 103 19.0 32.2
3 *2412.00 106.6 PK 3.71V 103 74.3 32.3
4 *2412.00 96.4 AV 3.71V 103 64.1 32.3
5 4824.00 51.7 PK 74.0 -22.3 143V 348 49.7 2.0
6 4824.00 38.8 AV 54.0 -15.2 143V 348 36.8 2.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5. " * " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA | TABLE RAW  |CORRECTION
NO. FSEQ' LEVEL dLB”\Q/'/Tm MA?; N hEiGHT ANGLE VALUE FACTOR
(MHz) (Buv/m) | (@BUV/m) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *2437.00 | 1105PK 1.02H 71 78.1 32.4
2 | *2437.00 | 1005AV 1.02H 71 68.1 324
3 | 4874.00 51.4 PK 74.0 226 1.14 H 334 49.2 2.2
4 | 4874.00 36.4 AV 54.0 176 1.14 H 334 34.2 2.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA | TABLE RAW  |CORRECTION
NO. ZEES) LEVEL : dll-alm/l/Tm) M’?:;'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1| *2437.00 | 109.2 PK 385V 127 76.8 324
2 | *2437.00 | 99.7AV 385V 127 67.3 324
3 | 4874.00 53.5 PK 74.0 205 132V 328 51.3 22
4 | 4874.00 37.8 AV 54.0 -16.2 132V 328 35.6 22
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 109.1 PK 1.01H 71 76.5 32.6
2 *2462.00 99.0 AV 1.01H 71 66.4 32.6
3 2483.50 66.8 PK 74.0 -7.2 1.01H 71 34.1 32.7
4 2483.50 51.5AV 54.0 -2.5 1.01H 71 18.8 32.7
5 4924.00 49.4 PK 74.0 -24.6 1.21H 357 47.2 2.2
6 4924.00 35.3 AV 54.0 -18.7 1.21H 357 33.1 2.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 107.4 PK 3.59V 116 74.8 32.6
2 *2462.00 97.7 AV 3.59V 116 65.1 32.6
3 2483.50 65.5 PK 74.0 -8.5 3.59V 116 32.8 32.7
4 2483.50 50.5 AV 54.0 -3.5 3.59V 116 17.8 32.7
5 4924.00 50.8 PK 74.0 -23.2 1.50V 339 48.6 2.2
6 4924.00 35.9 AV 54.0 -18.1 1.50V 339 33.7 2.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\jﬁg LEVEL ( dlélxll/Tm) M?CT;IN HEIGHT ANGLE VALUE FACTOR

(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 2390.00 66.2 PK 74.0 -7.8 1.02H 71 34.0 32.2

2 2390.00 51.2 AV 54.0 -2.8 1.02H 71 19.0 32.2

3 *2412.00 106.8 PK 1.02H 71 74.5 32.3

4 *2412.00 96.9 AV 1.02H 71 64.6 32.3

5 4824.00 47.0 PK 74.0 -27.0 1.38H 341 45.0 2.0

6 4824.00 34.0 AV 54.0 -20.0 1.38H 341 32.0 2.0
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION

NO. TI\?IES) LEVEL ( dl;m/l;l'm) M?:;IN HEIGHT ANGLE VALUE FACTOR

(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 2390.00 64.0 PK 74.0 -10.0 3.64V 100 31.8 32.2

2 2390.00 49.8 AV 54.0 -4.2 3.64V 100 17.6 32.2

3 *2412.00 137.6 PK 3.64V 100 105.3 32.3

4 *2412.00 127.6 AV 3.64V 100 95.3 32.3

5 4824.00 47.6 PK 74.0 -26.4 1.52V 341 45.6 2.0

6 4824.00 34.3 AV 54.0 -19.7 1.52V 341 32.3 2.0

Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5. " * " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA | TABLE RAW  |CORRECTION
NO. FSEQ' LEVEL dLB”\Q/'/Tm MA?; N hEiGHT ANGLE VALUE FACTOR
(MHz) (Buv/m) | (@BUV/m) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *2437.00 | 110.9PK 1.02H 71 785 32.4
2 | *2437.00 | 100.6AV 1.02H 71 68.2 324
3 | 4874.00 48.5 PK 74.0 255 1.10 H 330 46.3 2.2
4 | 4874.00 35.3 AV 54.0 187 1.10 H 330 33.1 2.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA | TABLE RAW  |CORRECTION
NO. ZEES) LEVEL : dll-alm/l/Tm) M’?:;'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1| *2437.00 | 108.7 PK 357V 119 76.3 324
2 | *2437.00 | 992AV 357V 119 66.8 324
3 | 4874.00 49.2 PK 74.0 248 1.63V 335 47.0 22
4 | 4874.00 36.0 AV 54.0 -18.0 1.63V 335 33.8 22
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 108.4 PK 1.02H 74 75.8 32.6
2 *2462.00 98.4 AV 1.02H 74 65.8 32.6
3 2483.50 65.9 PK 74.0 -8.1 1.02H 74 33.2 32.7
4 2483.50 50.8 AV 54.0 -3.2 1.02H 74 18.1 32.7
5 4924.00 47.6 PK 74.0 -26.4 1.06 H 317 45.4 2.2
6 4924.00 34.8 AV 54.0 -19.2 1.06 H 317 32.6 2.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 106.2 PK 3.68V 123 73.6 32.6
2 *2462.00 96.8 AV 3.68V 123 64.2 32.6
3 2483.50 65.0 PK 74.0 -9.0 3.68V 123 32.3 32.7
4 2483.50 50.1 AV 54.0 -3.9 3.68V 123 17.4 32.7
5 4924.00 48.3 PK 74.0 -25.7 1.55V 327 46.1 2.2
6 4924.00 35.5 AV 54.0 -18.5 1.55V 327 33.3 2.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 65.0 PK 74.0 -9.0 1.18 H 58 32.8 32.2
2 2390.00 53.2 AV 54.0 -0.8 1.18 H 58 21.0 32.2
3 *2422.00 100.3 PK 1.18 H 58 67.9 324
4 *2422.00 89.9 AV 1.18 H 58 57.5 324
5 4844.00 46.3 PK 74.0 -27.7 1.13H 354 442 2.1
6 4844.00 33.9AV 54.0 -20.1 1.13H 354 31.8 2.1
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 64.1 PK 74.0 -9.9 3.76 V 128 31.9 32.2
2 2390.00 51.7 AV 54.0 -2.3 3.76 V 128 19.5 32.2
3 *2422.00 98.0 PK 3.76 V 128 65.6 324
4 *2422.00 88.2 AV 3.76 V 128 55.8 324
5 4844.00 46.8 PK 74.0 -27.2 1.40V 351 447 2.1
6 4844.00 34.2 AV 54.0 -19.8 1.40V 351 32.1 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 67.0 PK 74.0 -7.0 1.00 H 60 34.8 32.2
2 2390.00 51.4 AV 54.0 -2.6 1.00H 60 19.2 32.2
3 *2437.00 104.0 PK 1.00 H 60 71.6 324
4 *2437.00 92.9 AV 1.00 H 60 60.5 324
5 4874.00 46.8 PK 74.0 -27.2 1.20H 342 44.6 2.2
6 4874.00 34.2 AV 54.0 -19.8 1.20 H 342 32.0 2.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 67.0 PK 74.0 -7.0 3.81V 134 34.8 32.2
2 2390.00 50.9 AV 54.0 -3.1 3.81V 134 18.7 32.2
3 *2437.00 101.8 PK 3.81V 134 69.4 324
4 *2437.00 91.2 AV 3.81V 134 58.8 324
5 4874.00 47.4 PK 74.0 -26.6 1.36 V 344 45.2 2.2
6 4874.00 35.0 AV 54.0 -19.0 1.36 V 344 32.8 2.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dII;IL,:Q/I;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2452.00 106.2 PK 1.01H 72 73.6 32.6
2 *2452.00 95.3 AV 1.01H 72 62.7 32.6
3 2483.50 68.7 PK 74.0 -5.3 1.01H 72 36.0 32.7
4 2483.50 53.9 AV 54.0 -0.1 1.01 H 72 21.2 32.7
5 4904.00 47 4 PK 74.0 -26.6 1.05H 336 452 2.2
6 4904.00 34.5 AV 54.0 -19.5 1.05H 336 32.3 2.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dII;IL,:Q/I;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2452.00 104.0 PK 3.78V 127 71.4 32.6
2 *2452.00 93.1 AV 3.78V 127 60.5 32.6
3 2483.50 67.8 PK 74.0 -6.2 3.78V 127 35.1 32.7
4 2483.50 53.4 AV 54.0 -0.6 3.78V 127 20.7 32.7
5 4904.00 48.6 PK 74.0 -25.4 1.41V 356 46.4 2.2
6 4904.00 35.2 AV 54.0 -18.8 1.41V 356 33.0 2.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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802.11b
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 2387.00 60.2 PK 74.0 -13.8 3.83H " 28.0 32.2

2 2387.00 51.6 AV 54.0 2.4 3.83H " 19.4 32.2

3 *2412.00 108.0 PK 2.61H 337 75.7 32.3

4 *2412.00 103.9 AV 2.61H 337 71.6 32.3

5 4824.00 50.3 PK 74.0 -23.7 1.62 H 314 48.3 2.0

6 4824.00 455 AV 54.0 -8.5 1.62 H 314 43.5 2.0

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 2387.00 59.9 PK 74.0 -14.1 3.24V 152 27.7 32.2

2 2387.00 50.8 AV 54.0 -3.2 3.24V 152 18.6 32.2

3 *2412.00 105.9 PK 3.70V 118 73.6 32.3

4 *2412.00 101.7 AV 3.70V 118 69.4 32.3

5 4824.00 51.8 PK 74.0 -22.2 345V 104 49.8 2.0

6 4824.00 46.7 AV 54.0 -7.3 345V 104 447 2.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA | TABLE RAW  |CORRECTION
NO. FSEQ' LEVEL dLB”\Q/'/Tm MA?; N hEiGHT ANGLE VALUE FACTOR
(MHz) (Buv/m) | (@BUV/m) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *2437.00 | 111.8PK 257 H 328 79.4 32.4
2 | *2437.00 | 107.9AV 257H 328 755 32.4
3 | 4874.00 52.2 PK 74.0 218 153 H 330 50.0 2.2
4 | 4874.00 476 AV 54.0 6.4 1.53 H 330 45.4 2.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA | TABLE RAW  |CORRECTION
NO. ZEES) LEVEL : dll-alm/l/Tm) M’?:;'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *2437.00 | 110.3PK 364V 124 77.9 324
2 | *2437.00 | 106.4AV 364V 124 74.0 324
3 | 4874.00 53.7 PK 74.0 203 358V 110 515 2.2
4 | 4874.00 48.9AV 54.0 5.1 358V 110 46.7 2.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 107.4 PK 2.53H 341 74.8 32.6
2 *2462.00 103.5 AV 2.53H 341 70.9 32.6
3 2483.50 61.4 PK 74.0 -12.6 3.91H 1 28.7 32.7
4 2483.50 49.7 AV 54.0 -4.3 3.91H 1 17.0 32.7
5 4824.00 51.0 PK 74.0 -23.0 1.54 H 322 49.0 2.0
6 4824.00 45.7 AV 54.0 -8.3 1.54 H 322 43.7 2.0
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 105.6 PK 3.64V 125 73.0 32.6
2 *2462.00 102.3 AV 3.64V 125 69.7 32.6
3 2483.50 61.1 PK 74.0 -12.9 3.18V 143 28.4 32.7
4 2483.50 49.1 AV 54.0 -4.9 3.18V 143 16.4 32.7
5 4824.00 52.0 PK 74.0 -22.0 348V 100 50.0 2.0
6 4824.00 46.5 AV 54.0 -7.5 348V 100 445 2.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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802.11¢g
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\jﬁg LEVEL ( dlélxll/Tm) M?CT;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 68.2 PK 74.0 -5.8 243 H 68 36.0 32.2
2 2390.00 51.6 AV 54.0 24 2.43H 68 19.4 32.2
3 *2412.00 104.2 PK 3.13H 67 71.9 32.3
4 *2412.00 95.0 AV 3.13H 67 62.7 32.3
5 4824.00 46.4 PK 74.0 -27.6 1.56 H 66 44 4 2.0
6 4824.00 34.9 AV 54.0 -19.1 1.56 H 66 32.9 2.0
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. TI\?IES) LEVEL ( dl;m/l;l'm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 60.4 PK 74.0 -13.6 1.09V 247 28.2 32.2
2 2390.00 48.2 AV 54.0 -5.8 1.09V 247 16.0 32.2
3 *2412.00 102.6 PK 1.04V 240 70.3 32.3
4 *2412.00 93.1 AV 1.04V 240 60.8 32.3
5 4824.00 45.4 PK 74.0 -28.6 181V 223 43.4 2.0
6 4824.00 32.6 AV 54.0 -21.4 181V 223 30.6 2.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5. " * " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA | TABLE RAW  |CORRECTION
NO. FSEQ' LEVEL dLB”\Q/'/Tm MA?; N hEiGHT ANGLE VALUE FACTOR
(MHz) (Buv/m) | (@BUV/m) (dB) (m) (Degree) | (dBuv) (dB/m)
1 | *2437.00 | 109.5PK 239 H 72 771 32.4
2 | *2437.00 | 995AV 239 H 72 67.1 324
3 | 4874.00 46.6 PK 74.0 274 1.74 H 112 44.4 2.2
4 | 4874.00 34.7 AV 54.0 193 1.74 H 12 325 2.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA | TABLE RAW  |CORRECTION
NO. ZEES) LEVEL : dll-alm/l/Tm) M’?:;'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1| *2437.00 | 107.5PK 1.68V 256 75.1 324
2 | 243700 | 97.7AV 1.68V 256 65.3 324
3 | 4874.00 46.1 PK 74.0 279 1.78V 331 43.9 22
4 | 4874.00 32.7 AV 54.0 213 178V 331 30.5 22
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 109.1 PK 4.00H 12 76.5 32.6
2 *2462.00 99.4 AV 4.00H 12 66.8 32.6
3 2483.50 66.6 PK 74.0 -7.4 3.94 H 20 33.9 32.7
4 2483.50 52.0 AV 54.0 -2.0 3.94H 20 19.3 32.7
5 4924.00 46.4 PK 74.0 -27.6 1.27H 334 442 2.2
6 4924.00 34.7 AV 54.0 -19.3 1.27H 334 325 2.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 106.1 PK 2.05V 157 73.5 32.6
2 *2462.00 96.5 AV 2.05V 157 63.9 32.6
3 2483.50 61.5 PK 74.0 -12.5 1.73V 257 28.8 32.7
4 2483.50 49.0 AV 54.0 -5.0 1.73V 257 16.3 32.7
5 4924.00 45.8 PK 74.0 -28.2 3.32V 193 43.6 2.2
6 4924.00 33.4 AV 54.0 -20.6 3.32V 193 31.2 2.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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802.11n (HT20)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. Z\jﬁg LEVEL ( dlélxll/Tm) M?CT;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 66.5 PK 74.0 -7.5 2.39H 64 34.3 32.2
2 2390.00 52.2 AV 54.0 -1.8 2.39H 64 20.0 32.2
3 *2412.00 105.9 PK 2.90H 333 73.6 32.3
4 *2412.00 94.9 AV 2.90H 333 62.6 32.3
5 4824.00 46.7 PK 74.0 -27.3 1.52H 166 447 2.0
6 4824.00 33.5AV 54.0 -20.5 1.52H 166 31.5 2.0
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. TI\?IES) LEVEL ( dl;m/l;l'm) M?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 59.5 PK 74.0 -14.5 1.82V 216 27.3 32.2
2 2390.00 47.5 AV 54.0 -6.5 1.82V 216 15.3 32.2
3 *2412.00 102.0 PK 1.00V 237 69.7 32.3
4 *2412.00 92.1 AV 1.00V 237 59.8 32.3
5 4824.00 45.6 PK 74.0 -28.4 1.62V 174 43.6 2.0
6 4824.00 32.6 AV 54.0 -21.4 1.62V 174 30.6 2.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5. " * " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA | TABLE RAW  |CORRECTION
NO. FSEQ' LEVEL dLB”\Q/'/Tm MA?; N hEiGHT ANGLE VALUE FACTOR
(MHz) (Buv/m) | (@BUV/m) (dB) (m) (Degree) (dBuV) (dB/m)
1 | *2437.00 | 109.6PK 335H 59 772 32.4
2 | *2437.00 99.1 AV 3.35H 59 66.7 32.4
3 | 4874.00 46.8 PK 74.0 272 1.82 H 193 44.6 2.2
4 | 4874.00 34.4 AV 54.0 196 1.82 H 193 32.2 2.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA | TABLE RAW  |CORRECTION
NO. ZEES) LEVEL : dll-alm/l/Tm) M’?:;'N HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1| *2437.00 | 106.7 PK 2389V 132 74.3 324
2 | *2437.00 96.3 AV 2389V 132 63.9 324
3 | 4874.00 45.9 PK 74.0 281 1.88V 296 437 22
4 | 4874.00 33.4 AV 54.0 206 1.88V 296 312 2.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 108.6 PK 3.88 H 318 76.0 32.6
2 *2462.00 99.0 AV 3.88 H 318 66.4 32.6
3 2483.50 66.4 PK 74.0 -7.6 3.90 H 13 33.7 32.7
4 2483.50 52.6 AV 54.0 -1.4 3.90H 13 19.9 32.7
5 4924.00 471 PK 74.0 -26.9 1.41H 139 449 2.2
6 4924.00 33.9AV 54.0 -20.1 1.41H 139 31.7 2.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 106.2 PK 342V 50 73.6 32.6
2 *2462.00 94.8 AV 342V 50 62.2 32.6
3 2483.50 61.6 PK 74.0 -12.4 3.72V 186 28.9 32.7
4 2483.50 49.5 AV 54.0 4.5 3.72V 186 16.8 32.7
5 4924.00 46.0 PK 74.0 -28.0 1.77V 356 43.8 2.2
6 4924.00 32.6 AV 54.0 -21.4 1.77V 356 30.4 2.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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802.11n (HT40)

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 65.4 PK 74.0 -8.6 3.82H 18 33.2 32.2
2 2390.00 53.9 AV 54.0 -0.1 3.82H 18 21.7 32.2
3 *2422.00 101.6 PK 3.75H 17 69.2 324
4 *2422.00 89.5 AV 3.75H 17 57.1 324
5 4844.00 471 PK 74.0 -26.9 1.96 H 286 45.0 2.1
6 4844.00 33.4 AV 54.0 -20.6 1.96 H 286 31.3 2.1
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 60.5 PK 74.0 -13.5 1.81V 239 28.3 32.2
2 2390.00 47.7 AV 54.0 -6.3 1.81V 239 15.5 32.2
3 *2422.00 96.4 PK 1.02V 240 64.0 324
4 *2422.00 87.7 AV 1.02V 240 55.3 324
5 4844.00 45.7 PK 74.0 -28.3 1.95V 218 43.6 2.1
6 4844.00 32.7 AV 54.0 -21.3 1.95V 218 30.6 2.1
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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CHANNEL TX Channel 6 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA | TABLE RAW |CORRECTION
NO. ':EES) LEVEL ( d:m/'/Tm) M'?(T;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 69.1 PK 74.0 -4.9 1.87H 18 35.0 34.1
2 2390.00 53.5 AV 54.0 -0.5 1.87H 18 19.4 34.1
3 *2437.00 105.6 PK 2.54 H 332 71.4 34.2
4 *2437.00 95.3 AV 2.54 H 332 61.1 34.2
5 2483.50 62.4 PK 74.0 -11.6 1.81H 13 28.0 344
6 2483.50 49.9 AV 54.0 -4.1 1.81H 13 15.5 344
7 | 4874.00 46.9 PK 74.0 -27.1 1.90 H 198 417 5.2
8 | 4874.00 33.9AV 54.0 -20.1 1.90 H 198 28.7 5.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA | TABLE RAW |CORRECTION
NO. ':EES) LEVEL ( d:m/'/Tm) M'?(T;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 62.7 PK 74.0 -11.3 1.25V 249 28.6 34.1
2 2390.00 52.0 AV 54.0 -2.0 1.25V 249 17.9 34.1
3 *2437.00 103.7 PK 1.93V 224 69.5 34.2
4 *2437.00 92.8 AV 1.93V 224 58.6 34.2
5 2483.50 59.1 PK 74.0 -14.9 1.89V 250 24.7 344
6 2483.50 48.3 AV 54.0 5.7 1.89V 250 13.9 344
7 | 4874.00 45.7 PK 74.0 -28.3 246V 255 40.5 5.2
8 | 4874.00 33.1 AV 54.0 -20.9 246V 255 27.9 5.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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JB2B.

FREQUENCY RANGE |1GHz ~ 25GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2452.00 104.4 PK 2.67H 63 71.8 32.6
2 *2452.00 93.7 AV 2.67H 63 61.1 32.6
3 2483.50 66.5 PK 74.0 -7.5 2.12H 283 33.8 32.7
4 2483.50 52.7 AV 54.0 -1.3 2.12H 283 20.0 32.7
5 4924.00 47 4 PK 74.0 -26.6 1.83H 147 452 2.2
6 4924.00 34.8 AV 54.0 -19.2 1.83 H 147 32.6 2.2
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':I\R/’IES) LEVEL (dll;;lmll;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2452.00 101.5 PK 2.15V 224 68.9 32.6
2 *2452.00 91.8 AV 2.15V 224 59.2 32.6
3 2483.50 63.0 PK 74.0 -11.0 1.99V 218 30.3 32.7
4 2483.50 50.6 AV 54.0 -3.4 1.99V 218 17.9 32.7
5 4924.00 45.8 PK 74.0 -28.2 2.36 V 248 43.6 2.2
6 4924.00 33.5AV 54.0 -20.5 2.36 V 248 31.3 2.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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Below 1GHz worst-case data: 802.11b
CHANNEL TX Channel 6 DETECTOR .
FUNCTION Quasi-Peak (QP)
FREQUENCY RANGE |9kHz ~ 1GHz
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ':SIES) LEVEL (dlélm/l;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR

(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 84.23 31.2QP 40.0 -8.8 1.99 H 202 50.2 -19.0
2 233.64 27.7 QP 46.0 -18.3 1.25H 233 431 -15.4
3 404.40 23.8 QP 46.0 -22.2 1.00 H 6 34.3 -10.5
4 526.64 27.9 QP 46.0 -18.1 1.50 H 189 35.9 -8.0
5 648.89 40.4 QP 46.0 -5.6 1.25H 162 457 -5.3
6 938.01 37.2QP 46.0 -8.8 1.50 H 7 374 -0.2

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

EMISSION ANTENNA TABLE RAW CORRECTION

NO. ':SIES) LEVEL (dlélm/l;rm) M?;_SIN HEIGHT ANGLE VALUE FACTOR

(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 30.63 30.9QP 40.0 9.1 1.18 V 162 46.6 -15.7
2 84.23 354 QP 40.0 -4.6 1.00V 297 54.6 -19.2
3 214.24 32.8 QP 43.5 -10.7 1.24V 13 49.0 -16.2
4 526.64 29.7 QP 46.0 -16.3 1.24V 138 37.7 -8.0
5 689.64 31.6 QP 46.0 -14.4 1.50V 67 36.2 -4.6
6 938.01 31.3QP 46.0 -14.7 1.50V 6 315 -0.2

Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
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4.2 Conducted Emission Measurement

4.21 Limits of Conducted Emission Measurement
Conducted Limit (dBuV)

Frequency (MHz) Quasi-peak Average
0.15-0.5 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30.0 60 50

Note: 1. The lower limit shall apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50MHz.

4.2.2 Test Instruments

Description & Manufacturer Model No. Serial No. Cal. Date Cal. Due
Test Receiver
ROHDE & SCHWARZ ESCI 100613 Nov. 21, 2016 | Nov. 20, 2017
RF signal cable (with 10dB PAD) 5D-FB Cable-cond1-01 | Dec. 22, 2016 | Dec. 21, 2017
Woken
LISN
ROHDE & SCHWARZ ESH3-z5 835239/001 Mar. 10, 2017 | Mar. 09, 2018
(EUT)
LISN
ROHDE & SCHWARZ ESH3-z5 100311 Jul. 28, 2016 | Jul. 27, 2017
(Peripheral)
Software BV ADT_Cond_
ADT V7.3.7.3 NA NA NA

Note: 1. The calibration interval of the above test instruments is 12 months and the calibrations are traceable
to NML/ROC and NIST/USA.

2. The test was performed in HwaYa Shielded Room 1.

3. The VCCI Site Registration No. is C-2040.
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4.2.3 Test Procedures

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other support units
were connected to the power mains through another LISN. The two LISNs provide 50 ohm/ 50uH of
coupling impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for maximum conducted interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB) was not
recorded.

Note: The resolution bandwidth and video bandwidth of test receiver is 9kHz for quasi-peak detection (QP)
and average detection (AV) at frequency 0.15MHz-30MHz.

4.2.4 Deviation from Test Standard

No deviation.

42,5 Test Setup

/ Vertical Ground
Reference Plane / Test Receiver

e ——— L1

oo oo

EUT P |0 2 00
‘ H o H
| Ll Ll

N
\ Horizontal Ground
Reference Plane

Note: 1.Support units were connected to second LISN.

40cm

|LISN h ‘
|

I

For the actual test configuration, please refer to the attached file (Test Setup Photo).

4.2.6 EUT Operating Conditions

Same as 4.1.6.
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4.2.7 Test Results

Worst-case data: 802.11b

Phase Line (L) Detector Function gy:z;}ze(iﬁ/(ﬁp) /
Freq. Corr. Reading Value Emission Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15782 10.41 4142 | 31.00 | 51.83 | 41.41 65.58 | 55.58 | -13.75 | -14.17
2 0.47844 10.50 35.06 | 29.26 | 45.56 | 39.76 | 56.37 | 46.37 | -10.81 -6.61
3 2.40216 10.55 21.25 12.77 | 31.80 | 23.32 | 56.00 | 46.00 | -24.20 | -22.68
4 3.70419 10.64 22.15 11.77 | 32.79 | 22.41 56.00 | 46.00 | -23.21 | -23.59
5 5.05314 10.70 15.12 9.23 25.82 19.93 | 60.00 | 50.00 | -34.18 | -30.07
6 13.99922 11.10 2753 | 2259 | 38.63 | 33.69 | 60.00 | 50.00 | -21.37 | -16.31
Remarks:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. The emission levels of other frequencies were very low against the limit.

3. Margin value = Emission level - Limit value

4. Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value.

dBuVW
100 —

@0

B0

QP Limit e

PK Trace e
CAV Limit  [wr e

T

[ie]

[

}‘--.

5 8 & 8

o7|
0.15

x: QP ‘alue

1
30.00
MHz
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Phase Neutral (N) Detector Function g\l:g;e(%/(ﬁp) /
S Corr. Reading Value Emission Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15391 10.16 37.81 29.65 | 47.97 | 39.81 65.79 | 55.79 | -17.82 | -15.98
2 0.47163 10.23 2980 | 26.22 | 40.03 | 36.45 | 56.49 | 46.49 | -16.46 | -10.04
3 1.87822 10.30 19.85 12.67 | 30.15 | 2297 | 56.00 | 46.00 | -25.85 | -23.03
4 3.59080 10.40 18.77 7.95 29.17 18.35 | 56.00 | 46.00 | -26.83 | -27.65
5 5.32684 10.47 14.58 8.50 25.05 18.97 | 60.00 | 50.00 | -34.95 | -31.03
6 13.88583 10.80 2536 | 20.23 | 36.16 | 31.03 | 60.00 | 50.00 | -23.84 | -18.97
Remarks:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level - Limit value

4. Correction factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value.

dBuW

DD —

QP Limit e

FK Trace s
CAV Limit |

e
|

8

10

0_I
015

x : QP alue

1
30.00
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Report No.: RF170320C02

Page No. 48 /79

Report Format Version: 6.1.1




&

REAU
RITAS

<|om|
mlc

4.3 6dB Bandwidth Measurement
4.3.1 Limits of 6dB Bandwidth Measurement

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

4.3.2 Test Setup

Spectrum
EUT Attenuator | Analyzer

4.3.3 Test Instruments

Refer to section 4.1.2 to get information of above instrument.

4.3.4 Test Procedure

Set resolution bandwidth (RBW) = 100kHz.

Set the video bandwidth (VBW) = 3 x RBW, Detector = average.
Trace mode = max hold.

Sweep = auto couple.

Poo oD

Measure the maximum width of the emission that is constrained by the frequencies associated with the

two amplitude points (upper and lower) that are attenuated by 6 dB relative to the maximum level

measured in the fundamental emission.

4.3.5 Deviation fromTest Standard

No deviation.

4.3.6 EUT Operating Conditions

The software provided by client to enable the EUT under transmission condition continuously at lowest,

middle and highest channel frequencies individually.
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4.3.7 Test Result
1TX
802.11b
Channel Frequency (MHz) Gzl g\?ﬂg\)’wdth Mini%ﬂ;;‘imit Pass / Fail
1 2412 8.1 0.5 Pass
6 2437 8.11 0.5 Pass
11 2462 8.08 0.5 Pass
802.11g
Channel Frequency (MHz) el ?@Eg\)’wdth Miniwl_r:;;'imit Pass / Fail
1 2412 16.42 0.5 Pass
6 2437 16.39 0.5 Pass
11 2462 16.39 0.5 Pass
802.11n (HT20)
Channel Frequency (MHz) Bel= ?@Eg\)’wdth Mini?;;ljl_r;;;'imit Pass / Fail
1 2412 17.64 0.5 Pass
6 2437 17.63 0.5 Pass
11 2462 17.61 0.5 Pass
802.11n (HT40)
Channel Frequency (MHz) eel= E&I\;a":g\)/vidth Mini?’:/lljl_rir;;_imit Pass / Fail
3 2422 36.44 0.5 Pass
6 2437 36.39 0.5 Pass
9 2452 36.43 0.5 Pass
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VERITAS
REVY 100 kHz IMP YN s REVY 100 kHz IMP YN s
VEWY 300 kHz 3.44 dBm VB 300 kHz -1.29 dBm
21 =1 21 gm Att 30 B SIWT 20 ms: 240783 GHz 21 =1 21 gm Att 30 B SWT 20 ms: 240380 GHz
Offset 11 dB Detta 2[T1] Offset 11 dB Detta 2[T1]
0.00 48 0.00 48
01044 4F 8.1 MHzZ 16.42 MHz
D2344dBm A AL | DL40dEn
/.nw . “‘I\\ pop e | leelelogelpnsl g cpellenallesllcollondles el
7 fJ ’ ' K'\ 7 J"'M’ M
, \,,«.MN/ MM , Y
A F f 7
7 ! ! ! ! ! [eureau] 7 ! ! ! ! ! [eureau]
Center 2412 GHz 2.5 MHz! Span 25 MHz Center 2412 GHz 2.5 MHz! Span 25 MHz
REW 100 kHz MIMEVEN ey REW 100 kHz MIMEVEN ey
WEWA 300 kHZ 156 dBm VBN 300 kHz -6.49 dBm
1 1 21 gm Att 30 48 SWT20ms 240318 GHz 1 1 21 gm Att 30 48 SWT20ms 240378 GHz
Offset 11 Detta 2(T1] Offset 1 B Detta 2(T1]
000 8 000 8
| 1764 Wz | 36.44 WHz
D1 443 dEB:
P il el O O LT O o
257 ey i i v t i R g
) )"v‘ ) DLBAQ&#”WMWMMMI y
F £} | }
= ! ] ! ! T ] [Eureau | = ! ! T ! ! ] [Eureau |
Center 2412 GHZ 2.5MHzi Span 25 MHz Center 2.422 GHz 5 MHz/ Span 50 MHz
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2TX
802.11b
Frequency 6dB Bandwidth (MHz) Minimum Limit .
Channel MH MH Pass / Fail
(MHz) Chain 0 Chain 1 (MHz)
1 2412 8.09 8.12 0.5 Pass
6 2437 8.1 8.11 0.5 Pass
11 2462 8.10 8.10 0.5 Pass
802.11g
Frequency 6dB Bandwidth (MHz) Minimum Limit .
Channel MH MH Pass / Fail
(MHz) Chain 0 Chain 1 (MHz)
1 2412 16.42 16.44 0.5 Pass
6 2437 16.39 16.39 0.5 Pass
11 2462 16.40 16.41 0.5 Pass
802.11n (HT20)
Frequency 6dB Bandwidth (MHz) Minimum Limit .
Channel MH MH Pass / Fail
(MHz) Chain 0 Chain 1 (MHz)
1 2412 17.65 17.67 0.5 Pass
6 2437 17.63 17.66 0.5 Pass
11 2462 17.64 17.66 0.5 Pass
802.11n (HT40)
Frequency 6dB Bandwidth (MHz) Minimum Limit .
Channel MH MH Pass / Fail
(MHz) Chain 0 Chain 1 (MHz)
3 2422 36.44 36.45 0.5 Pass
6 2437 36.38 36.41 0.5 Pass
9 2452 36.42 36.40 0.5 Pass
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Spectrum Plot of Worst Value
REWY 100 kHZ [TTIMP YIEW Marker 1[T1] REWY 100 kHZ [TTIMP YIEW Marker 1 [T1]
BN 300 kHz 329 dBm BN 300 kHz _3.35 dBm
2 Rt 21 dBm Att 30 dB ST 20 ms: 240794 GHz 2 Rt 21 dBm Att 30 dB SWT 20 ms 240379 GHz
Offset 11 dB Detta 2[T1] Offset 11 dB Detta 2[T1]
0.00 dB 0.00 dB
[l 020 4%, 812 MHz 16.44 MHZ
D23294Em M IR, D1 264 dEm
ke AT I TN W T N |
o DZ 236 0B |y A8 VA VAT e, o] [ el T W

T W ’
A 7} f 7
7 ! ! ! ! ! [eureau] 7 ! ! ! ! ! [eureau]
Center 2412 GHz 2.5 MHz! Span 25 MHz Center 2412 GHz 2.5 MHz! Span 25 MHz
REW 100 kHz MIMEVEN ey REW 100 kHz MIMEVEN ey
VA 300 kHz 332 dBm VA 300 kHz 765 dBm
1 1 21 gm Att 30 48 SWT20ms 240317 GHz 1 1 21 gm Att 30 48 SWT20ms 240378 GHz
Offset 11 Detta 2(T1] Offset 1 B Detta 2(T1]
000 8 000 8
\ 17 67 Wz | 36.45 WHz
D1 267 dB:
1 R SN — 1 N N | T N | it —t8etr
| D2-237 dBjpai Wil CRATS o R AT ] bl o]
¥ D2-7 E%W%MMMMI ;
4 \M'\ 4 m.‘wn“/ \M
F £} | }
= ! ] ! ! T ] [Eureau | = ! ! T ! ! ] [Eureau |
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4.4 Conducted Output Power Measurement

441 Limits of Conducted Output Power Measurement
For systems using digital modulation in the 2400-2483.5 MHz bands: 1 Watt (30dBm)

Per KDB 662911 D01 Multiple Transmitter Output Method of conducted output power measurement on IEEE
802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nan;
Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less for 20-MHz channel widths with Nant = 5.

For power measurements on all other devices: Array Gain = 10 log(Nant/Nss) dB.

44.2 Test Setup

EUT Aeruator | Power Sensor Power Meter

4.4.3 Test Instruments

Refer to section 4.1.2 to get information of above instrument.

4.4.4 Test Procedures

An average power sensor was used on the output port of the EUT. A power meter was used to read the
response of the average power sensor. Record the power level.

4.4.5 Deviation from Test Standard

No deviation.

4.4.6 EUT Operating Conditions

Same as item 4.3.6.
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4.4.7 Test Results

CDD Mode, 1TX
802.11b

Channel F“(el\‘jl‘;'ir;cy Po@’;r?ggm) TOt?r'n'\DA‘/’;"’er ng;;g‘)"’er Limit (dBm) | Pass / Fail
1 2412 18.32 67.920 18.32 30 Pass
6 2437 20.11 102.565 20.11 30 Pass
11 2462 18.34 68.234 18.34 30 Pass
802.11g
Channel F“(el\‘jl‘;'ir;cy Po@’;r?ggm) TOt?r'n'\DA‘/’;"’er ng;;g‘)"’er Limit (dBm) | Pass / Fail
1 2412 15.90 38.905 15.90 30 Pass
6 2437 18.62 72.778 18.62 30 Pass
11 2462 17 61 57.677 17,61 30 Pass
802.11n (HT20)
Channel F“(el\‘jltl‘_fzr;cy Po@’;r?ggm) TOt?r'n'\DA‘/’;"’er TOtagrﬁ‘)"’er Limit (dBm) | Pass / Fail
1 2412 14.78 30.061 14.78 30 Pass
6 2437 18.91 77.804 18.91 30 Pass
11 2462 17.37 54.576 17.37 30 Pass
802.11n (HT40)
Channel Fr?mezr;cy Po@’;r?(?gm) TOt?r'nF\;\‘/’;"’er TOtaBPrz‘)"’er Limit (dBm) | Pass / Fail
3 2422 11.65 14.622 11.65 30 Pass
6 2437 14.72 29.648 14.72 30 Pass
9 2452 17.31 53.827 17.31 30 Pass
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802.11b
Channel | Freauency Average Power (dBm) Total Power | Total Power Limit Pass /
(MHz) Chain 0 Chain 1 (mW) (dBm) (dBm) Fail
1 2412 17.61 17.04 108.259 20.34 30 Pass
6 2437 20.00 19.69 193.111 22.86 30 Pass
1" 2462 17.22 16.83 100.918 20.04 30 Pass
802.11g
Channel | Freauency Average Power (dBm) Total Power | Total Power Limit Pass /
(MHZz) Chain 0 Chain 1 (mW) (dBm) (dBm) Fail
1 2412 14.55 14.62 57.483 17.60 30 Pass
6 2437 19.22 19.29 168.478 22.27 30 Pass
1" 2462 17.34 17.61 111.877 20.49 30 Pass
802.11n (HT20)
Channel | Freauency Average Power (dBm) Total Power | Total Power Limit Pass /
(MHZz) Chain 0 Chain 1 (mW) (dBm) (dBm) Fail
1 2412 14.31 13.98 51.980 17.16 30 Pass
6 2437 19.51 19.41 176.628 22.47 30 Pass
1" 2462 17.54 17.11 108.158 20.34 30 Pass
802.11n (HT40)
Channel | Freauency Average Power (dBm) Total Power | Total Power Limit Pass /
(MHZz) Chain 0 Chain 1 (mW) (dBm) (dBm) Fail
3 2422 12.48 12.71 36.365 15.61 30 Pass
6 2437 16.11 15.81 78.939 18.97 30 Pass
9 2452 16.59 15.98 85.232 19.31 30 Pass
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Beamforming Mode
802.11n (HT20)
Channel | Freauency Average Power (dBm) Total Power | Total Power Limit Pass /
(MHZz) Chain 0 Chain 1 (mW) (dBm) (dBm) Fail
1 2412 14.12 13.85 50.089 17.00 30 Pass
6 2437 18.85 19.12 158.394 22.00 30 Pass
1" 2462 17.58 17.05 107.979 20.33 30 Pass
Note: Directional gain = 10 log[(10%" ™ + 10%/° + __+ 10°""®)!/N] = 5.14dBi < 6dBi, so the limit no need to
be reduced.
802.11n (HT40)
Channel | Freauency Average Power (dBm) Total Power | Total Power Limit Pass /
(MHZz) Chain 0 Chain 1 (mW) (dBm) (dBm) Fail
3 2422 10.06 10.71 21.915 13.41 30 Pass
6 2437 15.26 15.13 66.158 18.21 30 Pass
9 2452 15.84 16.35 81.523 19.11 30 Pass

Note: Directional gain = 10 log[(10%"® + 10%/° + __+ 10°""®)!/N] = 5.14dBi < 6dBi, so the limit no need to

be reduced.
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4.5 Power Spectral Density Measurement

4.5.1 Limits of Power Spectral Density Measurement

The Maximum of Power Spectral Density Measurement is 8dBm.

45.2 Test Setup

EUT Spectrum
Attenuator | Analyzer

4.5.3 Test Instruments

Refer to section 4.1.2 to get information of above instrument.

4.5.4 Test Procedure

For Average Power (Duty cycle = 98%)

a. Set instrument center frequency to DTS channel center frequency.

b. Set span to at least 1.5 times the OBW.

c. Set RBW to: 3 kHz < RBW < 100 kHz.

d. Set VBW 23 x RBW.

e. Detector = power averaging (RMS) or sample detector (when RMS not available).
f. Ensure that the number of measurement points in the sweep = 2 x span/RBW.

g- Sweep time = auto couple.

h. Employ trace averaging (RMS) mode over a minimum of 100 traces.

i. Use the peak marker function to determine the maximum amplitude level.

For Average Power (Duty cycle < 98%)

. Measure the duty cycle (x).

. Set instrument center frequency to DTS channel center frequency.

. Set span to at least 1.5 times the OBW.

. Set RBW to: 3 kHz < RBW =< 100 kHz.

. Set VBW 23 x RBW.

Detector = power averaging (RMS) or sample detector (when RMS not available).

g. Ensure that the number of measurement points in the sweep = 2 x span/RBW.

h. Sweep time = auto couple.

i. Do not use sweep triggering. Allow sweep to “free run”.

j- Employ trace averaging (RMS) mode over a minimum of 100 traces.

k. Use the peak marker function to determine the maximum amplitude level.

I. Add 10 log (1/x), where x is the duty cycle measured in step (a, to the measured PSD to compute the
average PSD during the actual transmission time.

SO0 OO0 TR

4.5.5 Deviation from Test Standard

No deviation.

4.5.6 EUT Operating Condition

Same as item 4.3.6
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4.5.7 Test Results

1TX
802.11b
PSD Limit Pass
ClEnEt Fre), (L) (dBm/10kHz) (dBm/3kHz) Fail
1 2412 -12.08 8 Pass
6 2437 -9.77 8 Pass
11 2462 -11.76 8 Pass
802.11g
PSD Total PSD
Freq. W/O Duty Duty Factor With Duty Limit .
ClEnE: (MHz) Factor (dB) Factor (dBm/3kHz) Pl
(dBm/10kHz) (dBm/10kHz)
2412 -15.21 0.27 -14.94 8 Pass
6 2437 -12.73 0.27 -12.46 8 Pass
11 2462 -13.52 0.27 -13.25 8 Pass
802.11n (HT20)
PSD Total PSD
Freq. W/O Duty Duty Factor With Duty Limit .
Channel | 117 Factor (dB) Factor (dBm/3kHz) | Fass/Fail
(dBm/10kHz) (dBm/10kHz)
2412 -16.59 0.26 -16.33 8 Pass
6 2437 -12.62 0.26 -12.36 8 Pass
11 2462 -14.17 0.26 -13.91 8 Pass
802.11n (HT40)
PSD Total PSD
Freq. W/O Duty Duty Factor With Duty Limit :
Chanel S i) Factor (dB) Factor (dBmiakHz) | FassfFail
(dBm/10kHz) (dBm/10kHz)
3 2422 -23.64 0.50 -23.14 8 Pass
6 2437 -20.60 0.50 -20.10 Pass
2452 -17.98 0.50 -17.48 Pass
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Spectrum Plot of Worst Value
REW 10 kHz [T RM YIEW Marker 1[T1] REW 10 kHz [T RM YIEW Marker 1 [T1]
VB 50 kHz -a.77 dem VB 50 kHz 1273 dBm
2 Rt 21 dBm Att 20 dB SWT 50 ms 243773 GHz 2 Rt 21 dBm Att 20 dB SWT 50 ms. 243478 GHz
Otiset 11 cB Otiset 11 cB

e AANITET

1
,
.M.
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SVF 100 ot 100 SVF 100 ot 100
7 ! ! ! ! ! [eureau] 7 ! ! ! ! ! [eureau]
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REW 10 kHz MIRMVEN e ) REW 10 kHz MIRMVEN e )
VA 30 kHz 1262 dBm VA 30 kHz 1795 dBm
1 1 21 gm Att 20 08 ST 50 me: 243044 GHz 21 Fet21 dm Att 20 0 ST 50 me: 244541 GHz
Offset 11 B Offset 11 B
1
SVWP 100 af 100 M’Mngmmn
b b O
= ! T ! ! l [Eureau | = ! ! ] ! ! T [Eureau |
Center 2437 GHz 2644 MHz/ Span 26.44 WHz Center 2452 GHz 5,464 MHz/ Span 54.64 WHz
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2TX
802.11b
T)§ Channel Freq. PSD 10 log (N=2) Total PSD Limit Pas.s
chain (MHz) (dBm/10kHz) dB (dBm/10kHz) (dBm/3kHz) [Fail
2412 -11.95 3.01 -6.83 8 Pass
0 6 2437 -9.32 3.01 -4.20 8 Pass
11 2462 -11.09 3.01 -5.97 8 Pass
1 2412 -12.05 3.01 -6.93 8 Pass
1 6 2437 -9.84 3.01 -4.72 8 Pass
11 2462 -11.59 3.01 -6.47 8 Pass
Note:

1. Method 1 of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.
2. Directional gain = 10 log[(10%"?° + 1092/ + .. + 10®"/?°)?/N] = 5.14dBi < 6dBi, so the limit no need to be
reduced.
802.11g
PSD W/O Duty Total PSD With .
TX chain | Channel (';quz') ( dBan"‘;‘;E:HZ) (n]gzl;) a8 Fac?our“(/dB) (gé‘z /fglftHozr) (dBrLr:/gllin) 7;::
2412 -16.37 3.01 0.27 -13.09 8 Pass
0 6 2437 -12.22 3.01 0.27 -8.94 8 Pass
11 2462 -13.35 3.01 0.27 -10.07 8 Pass
1 2412 -17.77 3.01 0.27 -14.49 8 Pass
1 6 2437 -12.56 3.01 0.27 -9.28 8 Pass
11 2462 -14.49 3.01 0.27 -11.21 8 Pass
Note:

1. Method 1 of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.

2. Directional gain = 10 log[(10®" % + 10%22° + ___ + 10°N"2%)?/N] = 5.14dBi < 6dBi, so the limit no need to be

reduced.

3. Refer to section 3.3 for duty cycle spectrum plot.
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PSD W/O Duty Total PSD With -

. Freq. 10 log Duty Limit Pass

TX chain| Channel Factor _ Duty Factor .
(MHz) (dBm/10kHz) (N=2) dB |Factor (dB) (dBm/10kHz) (dBm/3kHz) | /Fail
2412 -17.75 3.01 0.24 -14.50 8 Pass
0 6 2437 -11.97 3.01 0.24 -8.72 8 Pass
11 2462 -14.22 3.01 0.24 -10.97 8 Pass
2412 -18.40 3.01 0.24 -15.15 8 Pass
1 6 2437 -12.97 3.01 0.24 -9.72 8 Pass
11 2462 -14.75 3.01 0.24 -11.50 8 Pass

Note:

1. Method 1 of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. Directional gain = 10 log[(10%"® + 10%%/? + . + 10°N'?%)?/N] = 5.14dBi < 6dBi, so the limit no need to be
reduced.

3. Refer to section 3.3 for duty cycle spectrum plot.

802.11n (HT40)

TX chain| Channel Freq. PSDF\;Véth)WDUty 10 log Duty Tol;iltPIS:aDc\t/Zirth Limit Pass
(MHz) (dBm/10kHz) (N=2) dB |Factor (dB) (dBn}1//1 OkHz) (dBm/3kHz) | /Fail
3 2422 -22.99 3.01 0.55 -19.43 8 Pass
0 6 2437 -19.09 3.01 0.55 -15.53 8 Pass
9 2452 -18.70 3.01 0.55 -15.14 8 Pass
3 2422 -23.15 3.01 0.55 -19.59 8 Pass
1 6 2437 -19.97 3.01 0.55 -16.41 8 Pass
9 2452 -19.11 3.01 0.55 -15.55 8 Pass
Note:

1. Method 1 of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. Directional gain = 10 log[(10%"?° + 1092/ + ... + 10®V/?°)?/N] = 5.14dBi < 6dBi, so the limit no need to be
reduced.

3. Refer to section 3.3 for duty cycle spectrum plot.
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4.6 Conducted Out of Band Emission Measurement

4.6.1 Limits of Conducted Out of Band Emission Measurement

Below 30dB of the highest emission level of operating band (in 100kHz Resolution Bandwidth).

46.2 Test Setup

Spectrum

EUT Attenuator | Analyzer

4.6.3 Test Instruments

Refer to section 4.1.2 to get information of above instrument.

4.6.4 Test Procedure

MEASUREMENT PROCEDURE REF

1. Set the RBW = 100 kHz.

2. Set the VBW = 300 kHz.

3. Detector = peak.

4. Sweep time = auto couple.

5. Trace mode = max hold.

6. Allow trace to fully stabilize.

7. Use the peak marker function to determine the maximum power level in any 100 kHz band segment within
the fundamental EBW.

MEASUREMENT PROCEDURE OOBE

1. Set RBW = 100 kHz.

2. Set VBW = 300 kHz.

3. Detector = peak.

4. Sweep = auto couple.

5. Trace Mode = max hold.

6. Allow trace to fully stabilize.

7. Use the peak marker function to determine the maximum amplitude level.
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4.6.5 Deviation from Test Standard

No deviation.

4.6.6 EUT Operating Condition

Same as item 4.3.6

4.6.7 Test Results

The conducted emission test is performed on each TX port of operating mode without summing or adding
10log (N) since the limit is relative emission limit.

The spectrum plots are attached on the following pages. D1 line indicates the highest level, and D2 line
indicates the 30dB offset below D1. It shows compliance with the requirement.

Report No.: RF170320C02 Page No. 65/79 Report Format Version: 6.1.1




TUV.

3 ¥
i )
| =
[y
BUREAU
VERITAS
REVY 100 Kz LTS REWY 100 kHz LTS
VB 300 kHT 9 o VB 300 kHT 040 0
LR Am R BT 50 me 244948 Cbtr LUET Am s DT 300 me 24037 Catr
Clizel 11 0B | Clizel 11 0B | Marker 271
! 41 50 o
Ll oy dBs ST
Warker 3171
1 5 im
I AN 2487962 G
i e
A pod RS Al
o ;\,...l"..-J "J\-«J‘ An |
i,
At |2 nfEn dRm |
w
2 k|
a0 ! 40
50
5 0]
e I I I i I i I I | s T8 I i I I i i I I |
Conter 2412 GHE 171 s SpanlZIGNH: RN Sanet 30 WHT 247 G pmen: KRNI
REVY 100 Kz LTS REW 100 KHE [T -
VB 300 kHT 1228 B VB 300 kHT 1085 B
PLEET.) Am B BT 50 me 2 4300 Cor g1 - et 21 dem Am s DT 300 me 243857 oo
Clizel 11 0B | Cliee 11 a8 | Marker 271
19 e 6.2 o
L L2 28 OB 0 e
1 Warker 3111)
ADRY B
1 R 2492500 GH:
fn TLIEILIUA n
pfis! il
o 5 ““nk ] A0 {
b .-(" 02172 4B |
A0 et 0 ]
2
3
a0 ! 40
50
5 &0-]
e I I i I i I I m:in!u T8 I i i I i I i I i i
Conter 2437 GHE 171 s SpanlZIGNH: RN Sanet 30 WHT 2437 G Slop 25 GHz
REVY 100 Kz LTS REW 100 KHE [T -
VB 300 kHT 1022 o VB 300 kHT 948 0
PLEET.) Am B BT 50 me 2 4870 Ctr g1 - et 21 dem Am s DT 300 me 248580 oo
Clizel 11 0B | Clizel 11 0B | Marker 211
1 407 o
01 1027 dBm T
Warker 3171
! i
! 7
PN = Jo e
pSl S N, J“"\J...JL N
\.._;\ ! -0 |
q
VoS S
- 2|02 198 dEm
2 3
-0 40
50
5 B0~ r
e I I i I i I I m T8 I i i I i I i I i i
Conter 2 462 CHE 171 s SpanlZizen:  EEENEEE Sanet 30 WHT 2437 G Slop 25 GHz
REW 100 ke MIMVEN REA 00 kHE MIPVEN
VNI T 038 VENY 00 kb 104088
_ Rt 21 aiwn At 20 o SAT10me ) 241266 GHz. An 048 SNT 10 me 2 B350 OHz
T cmmuiae Marker 2[T1] T T ] arkr 20711
a3 -84 04 B
£ G 41 AP 20000 Gz 245350 GHE
m Marker 3[T1] Merker 3[11)
] 4267 dém
2300 GHT 1 1 | 248800 GHE
Marker 4(71] Marker 4(11)
-44 00 e 47 43 8
At y\ 230000 e . . | 250000 GHr
Marker 5171]
. 1 FLTCE-SY
20 0 S
|
| ‘ | | |
o/ ‘ '|
" 5 4 i [P et =
iR N \ul' i
A wh .
P ot bl ey wwy Y y AT W sty
0
£ R m =
& p | &
-79+ . . . . . . . { ™ T T =T T T T T
Certer 238 GHz 10 M Spen 1004z Certie 2406 Guz 19 Mt

Report No.: RF170320C02

Page No. 66/ 79

Report Format Version: 6.1.1




BUREAU
VERITAS

802.11g

CH 1

REW 100 kHz
BN 300 kH

et 31 dBm DT 50 m

[T1) WP VIEW

31
Clrest 11 0B

hebaplidosehedn me w,,ﬁ,,\

Markier 1 [T1]
4152 dom
241451

REW 100 kHz
VB 300 kH
DT 300 ms.

[T1) WP VIEW

Markier 1 [T1]
21 com
241857 Cam

| Marker 2(T1]
4531 dBm
224307 Ga

Marker 3111
AN BT e

24885537 GHz

| i
Canber 738 GHY 0

|
Canber 7 406 OHT

\"\\‘ dEm
A" |
N |
e i I i I i I i i I I i I i I I |
Conter 2412 GHE 248 MHEs Spoan 24 63 WHZ 247 G pmen: KRNI
REW 100 ke UL REWY 100 bz [THIHP VBN i gy
VB 300 kHT B8 o VB 300 kHT 51 o
PLEET.) Am 3B BT 50 me 2 43017 Ctr g1 - et 21 dem Am Mom DT 300 me 243478 oo
Clizel 11 0B | Clizel 11 0B | Marker 271
A8 55 o
! 22N G
DI Warker 3111
1 4005 e
1 2490662 GH:
t ' R
u-rL\w.mel‘-*-f‘wﬁ r‘wWM»ﬁ«l
o I 1 | 0 !
" g B | Rl 17 4 2 11 ]
¥ "\
f ',
/J'I X 1
by .,
..an i
e I i I i I i I i i mm T8 I i I I i i I I
Conter 2437 GHE 245 MHES S sENH: RN Sanet 30 WHT 247 G Slop 25 GHz
REW 100 bz UL REWY 100 bz [THIHP VBN i gy
VB 300 kHT 551 B VB 300 kHT
PLEET.) Am B BT 50 me 245575 Ctr g1 - et 21 dem Am Mom DT 300 me 248857 oar
Clizel 11 0B | Clizel 11 0B | Marker 271
AT AT o
1IN Gz
TTR5 dE= | warker 311
. LETE
] i
o R P Y 1Ot 198 WW&. ot .
i va | y |
v, | o |
o \ 223 B2 dEm |
o “\
A 3
i S
i
£ I I i | i I I T84 | i I I i | i I | i
Conter 2 462 CHE 245 MHES Spoan 2456 WHZ Sanet 30 WHT 247 G Slop 25 GHz
REW 100 ke UL REWY 100 ks [THHP VBN i 1)
VB 300 kHT P VB 300 kHT 652 0
LR Am dm BT 10 me 244358 Cbtr LR Am dom BT 10 me 248333 Goer
Clizel 11 0B T | Marker 211 Clizel 11 0B | Marker 211
3517 o 4216 o
. 240000 Gz 240 G
Warker 3171 | marker 3]
- . 41 81 B
ol LA 45333 GH
! Mk 4 [T1] Marker 41T1]
43013 o 47 48 o
-0 1 | 239000 GHr A0 | 250000 G
) Marker §[T1]
/ 420
T 1 235000 CHe =20 G 4T,
B i |I [ 243 40w
| F
40 i an
bt s A i HMM
] i
731 : I i : 731

Report No.: RF170320C02

Page No. 67 /79

Report Format Version: 6.1.1




BUREAU
VERITAS

802.11n (HT20)

REWY 100 Kz [T - REVY 100 Kz LTS
VEW 300 kHz 34 B VEW 300 kHz 109 B
3 Aed 3 dBm Am 0B BAT S0 ms 241080 Gy 7 Aed H dBm Am B DT 300 ms. 4TI Chr
Clfzet 11 6B | Clfzel 11 6B | Marker 2(11]
4T3 dBm
200425 (A
Bl 434 a8 ,WJI”I PP
| - 2047112 GHe
) VA G A
L ..-M‘-Hhrvn T ‘h"J.LWv | -0 |
| Y
-l - 1 - {
My' 12 256 B |
s
F 3
|
-3 [,w,,f
e i I i I i I i I I I i I i I I |
Corter 2 412 GHE 264 MHTS g 546 MHZ Saart 30 MHT 2447 GHeS Elop I GHE [VERTTAE )
REWY 100 Kz [T - REVY 100 Kz LTS
VEW 300k G cm VEW 300Kz 7.9 com
PLCET) Am B DT 50 mes 2 45TE e PR Am NoB T 300 ms 24300 O
Clfzet 11 6B | Clfzel 11 6B | Marker 2(11]
1 4 45 .
- 04 07 Mtz
ottt S
f NET
| L 4TTEIT GHe
J A
.wﬂ\-rlwdﬁmch'»m\-w-ﬂ\q M-fw-ﬂm'w
n |l '\ 1 A0 {
-l If ‘t\ 1 20 R Har 1
.A-"J |
/ T
ek’ 5
i “Hrw 3
-an |
e I i I i I i I i I s T8 I I I i i I I
Conter 2 437 GHE 264 MHTS g 2549 WMHZ [VERTTAE ] Saart 30 MHT 2447 GHeS Elop I GHE
REVY 100 Kz LTS REVY 100 Kz LTS
VEW 300 kHz 557 B VEW 300 kHz 552 00
PLEETS) Am B DT 50 ms 2 4SE PR Am NoB T 300 ms 245878 O
Clfzel 11 6B | Clfzel 11 6B | Marker 2(11]
A5 AT dBm
22650 G
DlEfTiEs Warker 3(11]
1 A0 78 Rm
| 2495550 GH:
1 i
Ak
. UL IR I O JAJ«,JLWMJLNWV\ "
-0 7 v 1 - T dEm |
J/ ™
r
. .
W
e I | i | i | I 8 | I I | i | i | | i
Carter 2 462 CHE 2 64 MHTS g D541 MHZ Saart 30 MHT 2447 GHeS Elop I GHE
REWY 100 Kz [T - REWY 100 Kz [T -
VEW 300 kHz 18 eBn VEW 300 kHz 51260n
1 FE1 2 e Am MR DT 10 ms 3 A14EE 1 FE1 2 e Am MR DT 10 ms 345700 Catr
Clfzet 11 6B 1 | Markes 2(11] Clfzet 11 G | Markes 2(11]
i 42.10 dim
2400 (R 1 24070 i
Warker - DlafdEn Warker -
Dl 424 4B | 3 | ks e ”h MM 250
AR NN L o
i g ‘I Marker 41T1] Marker 41T1]
42 55 ofm AT 23 o
- . 1 2 30000 GHr -0 1 250000 CHr
Marker S [T1]
2 / I“ A2 G dm 2
- T 1 230083 0me - == 1
02 2576 dEm ] || | e
I
| ]l ol
a0 ,,JMM k\w a0 |
I T L il PPty P e e gl k|
L i § 7
i | I | i i | i | I | i i |
Corter 2 38 GHr A0 Mz Corter 2 496 CHT A0 Mz

Report No.: RF170320C02

Page No. 68 /79

Report Format Version: 6.1.1




802.11n (HT40)

CH3

REW 100 kHz
BN 300 kH
BAT S0 ms

[T1) WP VIEW

et 31 dBm
Clrest 11 0B

31

FVSEYITRNNY) Lt il

Al II- vw
. /" v\
g ‘\\\Mww

Markier 1 [T1]
278 o
242700 G

REW 100 kHz
VB 300 kH
DT 300 ms.

LTS
<297 dm

242E7E Cair

1]

| Marker 2(T1]
4112 B
20725 G

Marker 3111
AN B3 e
2487625 G

/

' T, @mw
Y e g,

m. \

— i I i I i | I T84 | i I I i | i I
Cnrter 2427 GH 5 45 MHES HenM BN RELENEER Saaet 30 MHT 2497 oz

REWY 100 Kz [T - REWY 100 Kz LTS

EWA 300 kHE 20 a0 EWA 300 kHE 035 i

PLCET. ) Am 08 BT S0 me 2 44300 e FRLEET) Am 08 DT 300 ms 243100 Catr
Cdrzet 11 B Cdrzet 11 B | marker 2071)

5 55 uBm

LR G
\ Warker 3011

AD 8 e

: D1LUS) dEm 24T e

| / \
o M\»W/ \

\.\\W
e I i I i I i I i I s T8 I i I I i i I I
Cnrter 2 437 GH 5 45 MHES S sENH: RN Sanet 30 WHT 2497 oz Hop 25 GHz
REWY 100 Kz [T - REWY 100 Kz LTS
EWA 300 kHE 453 B EWA 300 kHE 23 a0
PLCET. ) Am 08 BT S0 me 2 44807 e FRLEET) Am 08 DT 300 ms 34508 Catr
Cdrzet 11 B Cdrzet 11 B | marker 2071)
4841 dBm
1IGTS G
Marker 311]
| ADTT e
1 + 24.99087 Gz
4 Adobdodoh b :
o b hdoherddib A bbb e b b AL 10
Al II L 1 a0

02 36 B8 dBm

B

\-\M\.&,.\
— i I i I i | I T84 | i I I i | i I | i
Cnrter 2 457 GH 5 45 MHES Spomn 3464 WHZ Sanet 30 WHT 2497 oz Slop 25 GHz
REWY 100 ks UL REWY 100 ks [THHP VBN i 1)

EWA 300 kHE 257 oo VB 300 kHT F—
gy 1 e Am 008 BT W me 24338 Ca gy 1 e Am 008 BT W me 2404333 Goer
Clizel 11 0B | Marker 211 Clizel 11 0B | Marker 211

44 302 v 31 55 uBm
240000 Gz 2aurp0 e
Marker 3011] T Marker 3011]
1 . 0L3523Bm | 35 R i
e TN ¥ ot
T I | Marker a1T1) Marker 4[T1]
‘.H,»rk\lh] 4333 o 45 65 ofm
-0 ! | 239000 Gy -0 20000 G
I [ Marker 5(T1]
4022 com
=20 T 1 23500 Che =20
J |[r-2 i 48 AEm
. e I T
2B | h,
40 H | 40
i L ",
bbb Srteng g gy o Mo b i A, M'«-M\-Wl st o oot g s a T b i, e
B B
73] 73]

Report No.: RF170320C02

Page No. 69 /79

Report Format Version: 6.1.1




2TX
802.11b_Chain 0

CH 1

REWY 100 bz UL REWY 100 bz UL
EWA 300 kHE 10 B EWA 300 kHE 520 B
PLEET) Am 08 BT S0 me 241380 Gt PLEET) Am 008 DT 300 ms 344500 Cate
Cltzel 11 6B Citzel 11 6B | Marker 2(11]
1 102 dm
01 1001 JE; G
Marker 311]
! AD 3 e
1 2472062 OHz
TR /"*-’\mf‘~%_n".«.l‘n“.n
M Y ey g
o . et b a0
f il
. {f" \\ 0| 021388 4Bm
Ll
-
£ | i I I i | i I I i
Corter 2412 GH 121 Mz Span 1213 MHZ
REWY 100 bz UL REWY 100 kHz UL
EWA 300 kHE 12 B EWA 300 kHE 108 aBa
PLEET) Am 08 BT S me 243751 Cier FRLEET) Am 008 BT 300 ms 43D o
Clizel 11 0B Cliee 11 0B | Marker 271
. B 5899 v
D120 dBm e
Marker 3011]
ST
1 4t 4 4 2476112 OHz
7 1 e fecfi—
AT TTHT T IR T 0
e | S
[ y ! A0
At \\/ 3 ;\
- o (v
-
£ I I i | i I I T84 | i i I i I i | | i
Cnrter 2 437 GH 121 Mz Spoan 1216 MHZ Sanet 30 WHT 2497 oz Slop 25 GHz
REWY 100 bz UL REWY 100 kHz UL
EWA 300 kHE 525 B EWA 300 kHE 15 o
PLEET) Am 08 BT S me 345351 e FRLEET) Am 008 BT 300 ms 248250 Catr
Cltzel 11 6B Cltzel 11 6B | Markes 2(11]
1 43008 v
£ g s e rnrame
Marker 3011]
1 AD 3 e
I h 83200 Gz
Pl ed A
S J‘*’W\.J.,J\
[ ot A -0
- \M[ '\‘ /J"! 30} L0205 AT, {
o
-0
£ I I i | i I I T84 | i i I i I i | | i
Cnrter 2 467 GHT 121 Mz Spoan 1215 WHZ Sanet 30 WHT 2497 oz Slop 25 GHz
R 00 ka4 MIVeVBN RO A0 kb [FIRVEN L
VW 0 T 22 B VEW MO KT .80 dBn
_Ret 21 aom T SAT10m ) 241150 Gz 9 et 21 B A8 208 e . 246250 OHz
T om=mnm Marker 2[T1] | Marices (4]
-7 52 45.39 dBm
01 1001 dBm 240000 Gz 248350 GHE
ﬂ Marker 3[T1] Mares 3[T1]
f"‘\ X277 i 4502
1 25000 Gz 248716 GHe
[ Markar 4(11] Markes 4 [T1]
4602 dBm 4571 dom
A 236000 (HE 250000 GHz
Markgr 5{11]
| mgemips 4505 e
AP
T
0 , P L et
I Il I]‘\ (‘:' ‘F
el T
gt et i ™ "‘J lH 0 W *&Mh%wﬁ-ﬂmmmmrm&m
-0 0
-0 T0 H =
L ¥ K ¥
194 T T T T T T T | M T T T T T T T T T 1 m
Center 238 GHz 10 Mz Span 100 MHT Corber 1486 G 0 MHZ ‘Span 100 MHz

Report No.: RF170320C02

Page No. 70/ 79

Report Format Version: 6.1.1




BUREAU

VERITAS
REVY 100 Kz LTS REVY 100 Kz LTS
VEW 300 kHz 91960n VEW 300 kHz 87 B
L CET ) Am W DT 50 ms 3 49900 e 1 - FE1 2 e Am Mo DT 300 ms 241980 Catr
Clfzel 11 6B | Clfzet 11 6B | Marker 2(11]
1 A1 A% uBm
LU g1y ae. GRM
Marker J(T1]
1 A0 52 Rm
| 2452725 GH:
(SN N S W W
A fonflt g et I}
[ JVJ ot o - J\ { Al |
!
N rJ" ,P! 20200 4D |
\l’! \.\.r
30 1
e I I i I i I I I i I I i I i I I |
Corter 2 412 0Hz 1.21 MHeS g 1218 MHZ Saart 30 MHT 2447 CHuS Elop I GHE [VERTTAE )
REVY 100 Kz LTS REVY 100 Kz LTS
VEW 300 kHz 1149 B VEW 300 kHz 1103 com
PLEETS) Am B DT 50 ms 2 445 PR Am NoB T 300 ms 243547 Car
Clfzel 11 6B | Clfzef 11 G | Marker 2(11]
y 5 55 dom
L1193 dE; G M
Marker J(T1]
A0 TT R
| A 2400 GH:
e /"“"\«"--r"\.«"t..;'l‘_ it
fod o
o i et A 0 |
./ 4B
a0 .
-an !
e | I | i | i | I i
Canter 2 437 GHz 1.2 MHzS g 1216 MHZ
REVY 100 Kz LTS REWY 100 Kz [T -
VEW 300 kHz 5 Bm VEW 300 kHz T o
PLEETS) Am B DT 50 ms 2 4545 e PR ) Am N oB AT 300 ms 2 45RO
Clfzel 11 6B | Clfzet 11 6B | Markes 2(11]
355 dm
4 B e
| Marker 3411
1 A 268 e
| ] 485412 OHe
: Nl find fradl S
_,erl_J\..flu N ﬂ“"ﬁ'*)\wl"_._fk
- o \,'\_\,.|l A0 |
kY fJ"! <o | T 3 S A |
nf
a0
e I | i | i | I T8 | i I | i | i | | i
Carter 2 462 CHE 1.21 MHeS S 1215 MHZ Saaet 30 MHT 2447 GHeS Elop I3 GHE
REWY 100 Kz [T - REWY 100 Kz [T -
VEW 300 kHz 074 6Bn VEW 300 kHz 937 B
1 FE1 2 e Am MR DT 10 ms 344 1 FE1 2 e Am MR DT 10 ms 3 45580 Catr
Clfzet 11 6B 1 | Markes 2(11] Clfzet 11 6B | Markes 2(11]
1 A0 S dBm 1 45.10 dBm
L 91y A 2400 (R . 1-8 24070 Rz
Marker J(T1] | marker 3111)
B t".\.lil A5 40 e
A 245350 GHe
Marker 4[T1] ] Warker 4[T1]
45 03 ofm 44 11 ofm
-0 1 2 39000 e A0 f ! 250000 GiHT
Marker S [T1] |
450 dm
260|025 4D 1 23716 oz 20| ha 'z-j %5 4 |
' . |
ot | mw ;
Pt g ras iran g I bt S Ll s gh ki’ T R , Al
L i § 7
i | I | i i | i | I | i | i |
Corter 2 38 GHr A0 Mz Corter 2 496 CHT A0 Mz

Report No.: RF170320C02

Page No. 71 /79

Report Format Version: 6.1.1




802.11g_Chain 0

RERY 00 bz UL RERY 100 bz THMENEN i 1 1)
VR 300 kH 314 B VR 300 kH 2005
3 Aed 3 dBm Am W0 oB BAT S0 ms 24ATO0 Cier 7 Aed H dBm Am B DT 300 ms. 241057 Chr
Cifel 11 6B Cifel 11 6B | Marker 2(11]
AT dBm
27400 Gz
Marker J(T1]
AQ A% Rm
1 r 2459125 GHe
i
" _m%w—«lm‘MM-f\MJM-] '\w"b,-ﬂ'\--vﬂ-wl\, A0
|
: 20
') 2 Ui
\an, B
—
’\\A i
v
W
e I I i I i I I m T8 I i I i I i I I
Corter 2 412 0Hz 2 46 MHTS g 2155 MR [VERETTAE ] Saart 30 MHT 2447 GHeS Elop I GHE
RERY 00 bz UL RERY 100 bz THMENEN i 1 1)
VR 300 kH 7.0 c0m VR 300 kH 724 com
PLET ] Am B BT 50 ms 5 4TS Car P ] A B BT 300 ms 2 450 Catr
Cifel 11 6B Cifel 11 6B | Marker 2(11]
4480 dm
! o021 Wz
R Marker 3111
1 A0 ER Rm
1 2452900 GH:
t )
1 ) L
.J'L«vwnm'W'Nw\w Wy e U
ll U -0
Al / -0 prme by
i
fR |
30
e | I | i | i | 8 | I | i i | |
Canter 2 437 GHz 245 MHTS Saart 30 MHT 2447 GHeS Elop I GHE
REWY 100 bz UL RERY 100 bz THMENEN i 1 1)
B 300 kHT 547 dOm B 300 kHE 595 dm
PLET ] Am B DT 50 m 5 ASE e P ] Am W DT 300 ms S 4EEAT Catr
Cifel 11 6B Cifel 11 6B | Marker 2(11]
4B GBm
1 fwe
L1613 JE Warker 3111
. A0 94 RAm
1 1 2075050 GH
i1 i
i yfbv.wmmq \“ka-k..mM,dL, an
f ' \
20
.-w\ U <z ke

W
— i I i I i | I T84 | i I i | i I | i
Cnrter 2 462 GHT 245 MHES Spoan 2.5 WHZ Sanet 30 WHT 2497 oz Hop 25 GHz
REWY 100 Kz [T - BV 100 iz [T -
EWA 300 kHE — EWA 300 kHE £ iz o
2 Fied M dfm Am Mo BT 10 ms 3 oo BT 10 ms 248700 Catr
Clrs=t 11 GB T | marker 2T1] | marker 2T1]
52 4UAS B
240000 Gz 2aNrp e
1 Warker 3011] Marker 3011]
D 314 B i AD 5D e
F P A4 s
il ']l”' ha Marker 4[T1] Marker 4[T1]
4421 cBm 4531 o
A0 1 1 230000 G 20000 G
Marker 5(T1]
J 4341
=20 T+ \ 23050 ke
11 <3685 Ui / !
i
ol |
40 a L Lw
Mt g e iths g o alay i Mo, s m.w‘«"’ Frm g it s L A e Pt i
B Fl F L
T84 | i I i i | T84 | I i i |
Conrter 2 38 GHZ 0 M Cnrter 2 406 GHT 0 M

Report No.: RF170320C02

Page No. 72 /79

Report Fo

rmat Version: 6.1.1




BUREAU

VERITAS
REWY 100 ks UL REWY 100 bz UL
EWA 300 kHE 255 B EWA 300 kHE 218 B
P.CET ) Am 08 BT S0 me 244700 ot PLEET) Am 008 DT 300 ms 241007 Ger
Cltzel 11 6B Cltzel 11 6B | Marker 2(11]
4841 dBm
22 G
1 Marker 3011]
£ 25648 30 48 e
1 2495250 OHz
T
[ 5 . i -0
P P e e rww«\\,ﬂm tolrat
o
40 -0
! h 02 2744 4B
J‘WJJ e L B
/ iy
an M‘/ ".\“-
e i I i I i I i mm T8 I i I I i I i I I |
Corter 2412 GH 245 MHES SpEnEENH: RN Sanet 30 WHT 2497 oz pmen: KRNI
REWY 100 bz UL REWY 100 bz UL
EWA 300 kHE 715 B EWA 300 kHE [
PLEET) Am 08 BT S me 2 44300 e FRLEET) Am 08 DT 300 ms 344450 Cotr
Cltzel 11 6B Cltzel 11 6B | Marker 2(11]
4811 dBm
A
(LA LTIz | marker 3111)
. 4 e
!
) JMM\‘;M’MM’WF‘[ r«h-lll.uw«.whw% "
| b h
o /'“ et B W e 2 12
i "y,
A i
Y
k™ i 3
- 1 -An
50
= 0]
£ | I I i | i I T84 | i I I i | i I |
Cnrter 2 437 GH 245 MHES Sanet 30 WHT 2497 oz Slop 25 GHz
REWY 100 ks UL REWY 100 bz UL
EWA 300 kHE £ 55 oy EWA 300 kHE 515 B
PLCET. ) Am 08 BT S0 me 2 4570 e FRLEET) Am 08 DT 300 ms 348508 Catr
Cltzel 11 6B Cltzel 11 6B | Marker 2(11]
41 14 B
190G G
0L 566 dBm Marker 30111
1 3044 e
1 1k 2479857 OHz
; A . i
o F,JUMMM}WP&"«’\'."\"'JL‘.,] Irdv.'\‘\f'-lk\'.*‘h“\w%ww\ 0
-0
0224 F4 4B

e i i I i I i I i T8 I i I I i I i I I i m
Carter 2 462 CHT 2 45 MHTS g 2151 MHZ Saart 30 MHT 2447 GHeS Elop I GHE [VERTTAE )
REW 100 ke [THHP VBN i 1) REW 100 ke [T -
VR 300 kH o VR 300 kH 500
p 1 2 dEm Am B BAT 10 ms 3 ey p 1 2 dEm Am 0B BAT 10 ms 3 48050 Cidr
Clfzet 11 6B 1 | Markes 2(11] Clfzet 11 6B | Markes 2(11]
1 A3 o dBm
2400 (R 1 24070 iz
1 Warker 3[11] Ol 566 B Warker 3[11]
£l 35 dBm 1 i LA I 1 T
S ———— = ¥ 248416 GHz
el Marker 41T1] Marker 4T1]
44 5F ofm Bl
- 1 2 30000 GHr - 280000 G
Marker 5T1] |
y A 10
=20 T 235083 ok =20
i lI 0934 4 40
[12 <27 44 AR,
o A i L
| |I Fr
M 1 L
A ’ 1 \M -4 iy
I
s
oy T e A TN, 4
] i § K
i | i I | i i | i | | i i | I
Corter 2 38 GHr A0 Mz Corter 2 496 CHT A0 Mz Epean 100 WHZ

Report No.: RF170320C02

Page No. 73 /79

Report Format Version: 6.1.1




802.11n (HT20) Chain 0

CH 1

REWY 100 Kz [T - REWY 100 kHz LTS
EWA 300 kHE B o EWA 300 kHE 291 B
P.CET ) Am 08 BT S0 me 341448 Coer PLEET) Am 008 DT 300 ms 24408 car
Clrest 11 0B Clreet 11 GB | Marier 2(71]
48,18 uBm
1 B G
1 Marker 3011]
0|:gza AD S0 i
1 T 2070557 GHz
»
n __Nw",.u.Ww'.wm‘h ‘ ,-mm‘m‘\ 0
40 ; -0
/" "\,‘ D2 F7hEdEm
7 l\h\
- v{/f —_
W |
e i I i I i I i mm T8 I i I I i I i I I
Corter 2412 GH 254 MHES S ZEAT Mz EEREE Sanet 30 WHT 2497 oz Slop 25 GHz
REWY 100 Kz [T - REWY 100 kHz LTS
EWA 300 kHE 515 B EWA 300 kHE p—
PLCET. ) Am 08 BT S0 me 2 43S G FRLEET) Am 08 DT 300 ms 3 4 Catr
Clrest 11 0B Clreet 11 GB | Marier 2(71]
44 K52 dBm
L GRTIME
£ Marker 311]
1 AD 30 e
1 2487550 GHz
b i WJL
wﬂlwwﬁwnﬁﬁl r\r}i -vﬂll-mlﬁlfvd‘mln‘
o 1 A0
1 W
/!
Al "/ 1 B L
. ™,
) 3
a0 g2
50
& &0
e I i I i I i I i i T8 I i I I i i I I i m
Cnrter 2 437 GH 254 MHES Spomn 26,49 WHZ Sanet 30 WHT 2497 oz pmen: KRNI
REWY 100 Kz [T - REWY 100 kHz LTS
EWA 300 kHE 524 0B EWA 300 kHE pryey
PLCET. ) Am 08 BT S0 me 2 45443 Cier FRLEET) Am 08 DT 300 ms 248700 Catr
Clrest 11 0B Clreet 11 GB | Marier 2(71]
48525 dBm
L Tmmme
D1 624 dBm Marker J[11]
AD B e
1 1 2487000 Gz
f | |
i LMJ\\A\I"'I\WLW‘)]VM et b a0
H I
Al L " ]
”‘ﬁ '\v [FErE] T
J L
4“ !
LY k|
o "\',W.
— i i I i I i | I T84 | i I I i | i I | i
Cnrter 2 462 GHT 254 MHES Spomn 6,46 WHZ Sanet 30 WHT 2497 oz Slop 25 GHz
REWY 100 Kz [T - REWY 100 kHz [T -
EWA 300 kHE 285 aB EWA 300 kHE P
gy 1 e Am 008 BT 10 me 2 4ATHE Cir gy 1 e Am 008 BT 10 me 248533 catr
Clizel 11 0B T | Marker 211 Clizel 11 0B | Marker 211
328 4111 uBm
240000 Gz L 2aup0 e
1 Marker J(11] DL 624 dBm | Marker 3111
D12824Bm fim 1, 30 3 o
EETh y i NAWL*MJ\ 45385 G
[ Warker 4[T1] | | Warker 4[T1]
42002 cm 4540 o
-0 1 | 239000 CHr 2000 G
Marker 5(T1]
] 41 20 com
0 1
238083 Cbz T
02 7 18 dEm | |
T 1 Y
b
A \
a0 @’W } "Mr- a0 JM‘"‘\‘,J
g¥ T TR Y MMM’-MM'J MW'-M‘,WW dos skt 4
4 Fl Fl F
T84 | i I i i | I T84 | i I i i | I
Conrter 2 38 GHZ 0 M Span 100 MHZ Cnrter 2 406 GHT 0 M Span 100 MHZ

Report No.: RF170320C02

Page No. 74/ 79

Report Format Version: 6.1.1




802.11n (HT20) Chain 1

CH 1

REWY 100 bz UL RERY 100 bz THMENEN i 1 1)

VR 300 kH 251 VR 300 kH 207 dom

3 Fied 3 d8m AR 0B DNT 50 ms 2 4ATOR Gy 7 Fied M d8m Am N8 BWT 300 ms 241480 Chir
Clfzet 11 6B | Clfzel 11 6B | Marker 2(11]

A5 dm

100 G
1 Marker JT1]

%] qual:‘-- Al EA B

2458562 GH:

» _._wf T MWWMWVMN‘MJ@MM"W | A
|

L' | empsenn

— | i i I i I i | I T84 i | i I |
Conter 2412 GHE 265 MHES T EEEREER Sanet 30 WHT 247 G Slop 25 GHz
REW 100 ke [THHP VBN i 1) REW 100 bz [THIHP VBN i gy
VB 300 kHT 785 a0 VB 300 kHT 718 a0
PLEET.) Am 3B BT 50 me 2 443005 Ctr g1 - et 21 dem Am Mom DT 300 me 244305 car
Clizel 11 0B | Clizel 11 0B | Marker 271
445,35 o
1 G M
e | marker 3111)
1 40135 e
1 : 2485157 Gz
1 f i
yirltalond M‘-MH JAMWJ-MAJMJI-'ML.W
0
f \
/
40 “ﬂ W
. £ v\ .
]
P TS
Mgy E
-0 ! 4
— | i i I i I i | T84 | i I I i i I |
Conter 2437 GHE 264 MHES Sanet 30 WHT 247 G Slop 25 GHz
REW 100 ke [THHP VBN i 1) REW 100 bz [THIHP VBN i gy
VB 300 kHT 592 00 VB 300 kHT 5
PLEET.) Am 3B BT 50 me 2 45808 Ctr g1 - et 21 dem Am Mom DT 300 me 248505 o
Clizel 11 0B | Clizel 11 0B | Marker 271
A8 1 o
1 1N Gz
D1 587 dEm Warker 3171]
ADEY B
1 1 2479562 GH
! h A
& f_.,wi w.wi»-m M}Mﬂ"mh\.ﬂaﬂ rw'uwﬂwwu;ﬂu,uﬁ.-\w!hg’l | 0
An o -
¥ 02 34 f& dEm
Jrl"
¥
o 3
Iy
e i I i I i I i T8 I i I I i I i I I i m
Conter 2 462 GHE 264 MHES o 5.8 W2 Sanet 30 WHT 247 G SopTs e EEEEREER
REW 100 ke [THHP VBN i 1) REW 100 ke [THHP VBN i 1)
VB 300 kHT 221 B VB 300 kHT 552 00
LR Am dm BT 10 me 2 44050 Gt LR Am dom BT 10 me 248700 oo
Clizel 11 0B T | Marker 211 Clizel 11 0B | Marker 211
2400 Gz 1 LA G
1 Warker 3111] D1 597 dEm Warker 3111)
D1 26145 35 16 B 38 53 B
-’ T " ;*‘L“‘“f‘{“k'“L_ 245350 GH:
| Mk 4 [T1] | Mk 4 [T1]
4358 o 46 £ o
-0 239000 CHr -0 ! | 250000 G

! Imnsnu

4022 com
=l T 1 235050 ok -0 2118 AP
D02 37 38 0 II | !
4 Tif 4

M’*“Ww‘mw-h_ G e

e e L e e

| i |
Canber 738 GHY 0 Canber 7 406 OHT

Report No.: RF170320C02 Page No. 75/ 79 Report Format Version: 6.1.1



802.11n (HT40) Chain 0

CH3

!

f
/
-3 -"' l.dhz

D2 2006 4B

REWY 100 bz UL RERY 100 bz THMENEN i 1 1)
VR 300 kH .40 0 VR 300 kH 24 0m
3 Aed 3 dBm Am 0B BAT S0 ms 2400 Cker 7 Aed H dBm Am B DT 300 ms. DANTHE Chp
Clfzet 11 6B Clfzel 11 6B | Marker 2(11]
A0 cm
1,70 G
Marker J(T1]
A1 15 Bm
. ny s inan, 2075012 GHe
1
n -0
L5 1 3 A
At ) TYSYIV)
Al II- 20
3 T + et
] \
{ 1 3
a0 WM}.‘ '\ | 40 - -
Mbpadrmae] @
5 &0-
8 [ [ i | i | T T8 [ i [ i [ i [ i |
Canter 2 422 GHz 5 45 MHTS g 31 56 MR [VERTTAE ] Saart 30 MHT 2447 CHuS Elop I GHE [VERTTAE )
REWY 100 bz UL RERY 100 bz THMENEN i 1 1)
WA 300 Y o2 VEW 300 iHz 0 el
PLET ] Am B BT 50 ms 2 43T e P ] A B BT 300 ms 2455 Catr
Clfzet 11 6B Clfzel 11 6B | Marker 2(11]
A4S0 dm
293200
Marker J(T1]
AQ Y Rm
| 2043512 GHe
1
n -0
FY YN . wew 5 0
-l II ! 20

|
!

'

!
=20, \M’M&\“‘r

D2 -2787 4B

e I i I i I i i I s T8 I I I i i I I
Cnrter 2 437 GH 5 45 MHES S ST N RN Sanet 30 WHT 2497 oz Hop 25 GHz
REWY 100 Kz [T - REWY 100 kHz LTS
EWA 300 kHE 283 0 EWA 300 kHE e
PLCET. ) Am 08 BT S0 me 2 44EAT it FRLEET) Am 08 DT 300 ms 248700 Catr
Cdrzet 11 B Cdrzet 11 B | marker 2071)
485 54 dBm
145505 G
Marker 311]
41 00 e
1 ; 2021050 Gz
[ 4 L . A0
pryres=rr u,\\ kA A
An |I -0

et
— i I i I i I T84 | I I i | i I | i
Cnrter 2 457 GH 5 45 MHES Spoan $4 63 WHZ Sanet 30 WHT 2497 oz Hop 15 GHz
REWY 100 Kz [T - REWY 100 kHz [T -

EWA 300 kHE Ty i EWA 300 kHE 225 B
gy 1 e Am 008 BT W me 245738 Coer gy 1 e Am 008 BT W me 244533 oar
Clizel 11 0B | Marker 211 Clizel 11 0B | Marker 211

.02 B 4216 uBm
240000 Gz 2aurp0 e
Marker 3011] Marker 3011]
1 14 e 3037 e
- | Marker 41T1) Marker 41T1)
w‘l 41 13 cBm 4812 e
A0 230000 Gz 20000 G
1 Marker §(T1]
37 54 com
=20 ’ 23500 CHe
i T
C |" W 3
a0 Miijr- A0
b ol oMt il Attt i oA g e ian i pmihad
P L
T84 | i I i I i T84 | i I i I i | I
Cnrter 2 346 GH 20 Mtz Cnrter 2 528 GHE 20 Mtz “Spoan 200 WHZ

Report No.: RF170320C02

Page No. 76 / 79

Report Format Version: 6.1.1




802.11n (HT40) Chain 1

CH3

REWY 100 bz UL RERY 100 bz THMENEN i 1 1)
VEW 300 kHT 95 dm VEW 300 kH: <25 e
LCET ) Am a8 BT 50 me 2 418AT Cir p e 2 dEm Am B AT 500w 243478 CHr
Clfzet 11 6B | Clfzel 11 6B | Marker 2(11]
AT 52 dom
2T R
Marker JT1]
AD 70 e
1 it T B e
1
o i A0
HWMW\- el bl Madbatub) ]
A0 J -

J l .
Irl \ — ]
- o \ { ’ T |
st TE—

i I | i | i | I 8 i | i | |
Canter 2 422 GHz 5 45 MHTS g 34 67 MHZ [VERTTAE ] Saart 30 MHT 2447 GHeS Elop I GHE

REWY 100 bz UL RERY 100 bz THMENEN i 1 1)

VR 300 kH 10 0 VR 300 kH 07 o

PLET ] Am B DT 50 m 2 4T e P ] Am W DT 300 ms 243980 Gty
Clfzet 11 6B | Clfzel 11 6B | Marker 2(11]

AT L8 cBm

GG M
Marker J(T1]

DL 106 4Pm AN &2 B

| — 2026450 GH:

’ ,-'mmMm,; B T ! "
[ |

|II . 022084 40m
/ i :
= ket o -

e I i i I i I i I i I s T8 I i I I i i I I
Cnrter 2 437 GH 5 45 MHES S sE M RN Sanet 30 WHT 2497 oz Hop 15 GHz
REWY 100 Kz [T - REWY 100 kHz LTS
EWA 300 kHE 255 oo EWA 300 kHE 1 50 B
PLCET. ) Am 08 BT S0 me 2 44807 e FRLEET) Am 08 DT 300 ms 243475 Catr
Clizel 11 0B | Clizel 11 0B | Marker 271
4853 uBm
2T e
Marker 3011]
|__bl265dEm 41 007 e
2142887 G
0
-0

D2 -27§4 4B

i I | i | i | I 8 | I I | i | i | | i
Canter 2 452 GHz 5 45 MHTS g 3.5 MHD Saart 30 MHT 2447 GHeS Elop I GHE
CH 3 Band edge | CH 9 Band edge
REWY 100 Kz [T - REWY 100 kHz [T -
VEW 300 kHz 240 @B VEW 300 kHz 158
1 FE1 2 e Am MR DT s 3 44700 e 1 FE1 2 e Am MR DT s 3 4488 Catr
Clfzet 11 6B | Markes 2(11] Clfzet 11 6B | Markes 2(11]
4013 dBm 41 &5 dBm
2A00N) (R 24070 iz
Marker J(T1] Marker J(T1]
12 i AQ 47 B

1 - 6 dBm
I | Warker 4171] L Maher 4(T1]
=30 5601 R ~AF 54 R
P e

Marker 5 [T1]
534 e
0 ’

235488 b =20
T : ¥
40 Mr’ﬂL \ 40 \*’“M
b s o i Ak m il b T A L i, W T A

|
JI 227,440
o

| I i
Cnrter 2 346 GH 20 Mtz Epan 200 NHZ

Report No.: RF170320C02 Page No. 77/ 79 Report Format Version: 6.1.1




JETE

BUREAU

VERITAS

5 Pictures of Test Arrangements

Please refer to the attached file (Test Setup Photo).
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Appendix — Information on the Testing Laboratories

We, Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch, were founded in 1988 to
provide our best service in EMC, Radio, Telecom and Safety consultation. Our laboratories are accredited and
approved according to ISO/IEC 17025.

If you have any comments, please feel free to contact us at the following:

Linko EMC/RF Lab Hsin Chu EMC/RF/Telecom Lab
Tel: 886-2-26052180 Tel: 886-3-6668565
Fax: 886-2-26051924 Fax: 886-3-6668323

Hwa Ya EMC/RF/Safety Lab
Tel: 886-3-3183232
Fax: 886-3-3270892

Email: service.adt@tw.bureauveritas.com
Web Site: www.bureauveritas-adt.com

The address and road map of all our labs can be found in our web site also.
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